e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR882724C

TXBF modes
FCC KDB 662911 D01 Multiple Transmitter Output v02r01

For CDD transmissions, directional gain is calculated as

Nss | Nanr ) 2

3| ¥e,

Directional Gain=10-log| = k=1
N r

where
Each antenna is driven by no more than one spatial stream:
Nss = the number of independent spatial streams of data;
Nyyr= the total number of antennas

G, /20
k= 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gain in dBi of the kth antenna.
The EUT supports beamforming for 802.11ac modes.
The directional gain calculation is following F)2)e)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 2.90 2.30 5.62 5.62 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min=0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
<CDD Modes>
. Aug. 31, 2018 ~ Conducted
Power Meter Anritsu ML2495A 1132003 N/A Aug. 16, 2018 Sep. 28, 2018 Aug. 15, 2019 (THO5-HY)
. 300MHz~40GH Aug. 31, 2018 ~ Conducted
Power Sensor Anritsu MA2411B 1126017 2 Aug. 16, 2018 Sep. 28, 2018 Aug. 15, 2019 (THO5-HY)
. Rohde & _ Aug. 31, 2018 ~ Conducted
Signal Analyzer Schwarz FSV40 101397 10Hz~40GHz | Nov. 07, 2017 Sep. 28, 2018 Nov. 06, 2018 (THO5-HY)
Switch Box & RF EC130048 Aug. 31, 2018 ~ Conducted
Cable Burgeon ETF-058 4 N/A Mar. 01, 2018 Sep. 28, 2018 Feb. 28, 2019 (THO5-HY)
<TXBF Modes>
. 15100041S Oct. 03, 2018 ~ Conducted
Power Sensor DARE RadiPower NOO9 10MHz~6GHz | May 07, 2018 Oct. 08, 2018 May 06, 2019 (THO5-HY)
Spectrum Rohde & _ Oct. 03, 2018 ~ Conducted
Analyzer Schwarz FSP30 101067 | 9kHz ~ 30GHz | Nov. 13, 2017 Oct. 08, 2018 Nov. 12, 2018 (THO5-HY)
AC Power Source| ChainTek | APC-1000W |  N/A N/A N/A Sep. 11, 2018 N/A Conduction
T (CO05-HY)
. Rohde & Conduction
EMI Test Receiver Schwarz ESR3 102388 | 9KHz~3.6GHz | Dec. 08, 2017 | Sep. 11, 2018 |Dec. 07, 2018 (CO05-HY)
Rohde & Conduction
LISN Schwarz ENV216 100080 | 9kHz~30MHz | Nowv. 30, 2017 | Sep. 11, 2018 [Nov. 29, 2018 (CO05-HY)
Rohde & EMC32 Conduction
Software Schwarz V10,30 N/A N/A N/A Sep. 11, 2018 N/A (COO05-HY)
HUBER + Conduction
LF Cable SUHNER RG-214/U LFO1 N/A Jan. 03, 2018 | Sep. 11, 2018 |Jan. 02, 2019 (CO05-HY)
L Rohde & Conduction
Pulse Limiter Schwarz ESH3-22 100851 N/A Jan. 03, 2018 | Sep. 11, 2018 |Jan. 02, 2019 (COO05-HY)
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Instrument Manufacturer | Model No. | Serial No. [Characteristics Cal:)b;fetion Test Date Due Date Remark
Loop Antenna ggmzé‘ HFH2-z2 | 100488 | 9 kHz~30 MHz | Nov. 23, 2017 Sgﬁg_%i',zz%lfg Nov. 22, 2018 (Oggﬂifgf’:\()
Bilog Antenna TESEQ 6’%'1111380%?:9%20 37059801 | 30MHz~1GHz | Oct. 14, 2017 Sgﬁg_%i',zz%lfg Oct. 13, 2018 (Oggﬂifgf’:\()
Hom Antenna | SCMWRRZBE | BarA 91200 | 71290132 16z ~ 18GHz | Oct. 20, 2017 S50 O 5007 Oct. 19, 2018 (Oggﬂifgf’gy)
oo™ | SCVETBE | BarA 9170 |PBIEALT0l186Hz ~ 40GHz| Nov. 27, 2017 | %5P: O 557! Nov. 26, 2018 (oiéﬂii‘gf’.ﬂy)
Preamplifier | COM-POWER| PA-103 161075 | 10MHz~1GHz | Mar. 26, 2018 SSE{_%&Z’,Zz%lfg Mar. 25, 2019 (Ogggi;‘gf’:\()
Preamplifier Keysight 83017a | M232701|1GHz-26.5GHz | Jan. 15, 2018 Sggt"%i"zz%lg Jan. 14, 2019 (oggﬂij‘gf’SY)
Preamplifier MITEQ /i“é'g(ffd_ol%}ao 1590074 | 1GHz~18GHz | May 21, 2018 SSE{,%Z%%E%N May 20, 2019 (Ogggifg?:Y)
Preamplifier EMEC EM18G40G | 060715 |18GHz ~ 40GHz| Dec. 05, 2017 Sggt'_%i',zz%llsg Dec. 04, 2018 (o?ggifg?gv)

EMI Test Receiver|  Souc & ESU26 | 100390 |20Hz~26.5GHz | Dec. 25, 2017 Sc?&.%izz%llss; Dec. 24, 2018 (ogggifg?gv)
Filter Wainwright gvyoéélsf_?%g SN2 3 GHz Highpass| Mar. 21, 2018 Sggt" %5422%122; Mar. 20, 2019 (ogggifg?:Y)
Filter Wainwright gggf’g&g)g?féé SN3 igﬁp‘ggg Mar. 21, 2018 Sggt"%i"zz%ll%” Mar. 20, 2019 (o?gﬂfg?gv)

RF Cable Sonen | Vo T MRS somase | Mar. 14, 2018 | S5P O S0 ar. 13, 2019 (ogggifg?gv)

RF Cable soner | SVee T | 5051342 | 30m-406Hz | Oct. 17, 2017 [S5% O 23087 oct. 16, 2018 (ogggifgf’:Y)

RF Cable Sonnen | Vo | soo740r2 | 3om-406Hz | Oct. 17, 2017 | 350 T SHET et 16, 2018 (Oggﬂj‘gf’gy)
Antenna Mast Emec  |AWBS 00 yya 1m~4m nA [P %54"22%1188~ N/A (o§§ﬂif§?£Y)

Turn Table EMEC TT2000 N/A | 0~360 Degree N/A Sgg’t'_ %i',zz%lf; N/A (o?ggifg?ﬁv)

Software e F o R NIA NA e oa 2ons | NA (o?ggifgﬂv)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 29
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 51
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.2

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 47
of 95% (U = 2Uc(y)) '
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Appendix A. AC Conducted Emission Test Results

: o Temperature : 23~25TC
Test Engineer : [Rick Lin : =
Relative Humidity :  [56~58%
Test Voltage : [120Vac / 60Hz Phase : Line
1007
90t
80T
701
= 50'\
2 1 |
=
= 507
% 1
3 aofte
1 *
30k 4 * *
20+
101
1] } I 4 ———— { } I ——— 4 4 |
150k 300400600 B800IM 2M  3M 4M5ME& 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.161250 42.36 65.40 23.04 L1 OFF 19.5
0.161250 30.73 55.40 24.67 L1 OFF 19.5
0.190500 40.88 64.02 23.14 L1 OFF 19.5
0.190500 30.76 54.02 23.26 L1 OFF 19.5
0.242250 32.08 62.02 29.94 L1 OFF 19.5
0.242250 26.77 52.02 25.25 L1 OFF 19.5
0.303000 36.82 60.16 23.34 L1 OFF 19.5
0.303000 29.52 50.16 20.64 L1 OFF 19.5
0.503250 31.77 56.00 24.23 L1 OFF 19.5
0.503250 26.30 46.00 19.70 L1 OFF 19.5
3.399000 28.58 56.00 27.42 L1 OFF 19.7
3.399000 25.06 46.00 20.94 L1 OFF 19.7
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: ] ) Temperature : 23~25C
Test Engineer : [Rick Lin : =
Relative Humidity :  [56~58%
Test Voltage : [120Vac / 60Hz Phase : Neutral
1001
90T
80+
701
= 60'\
21 |
-
; 50T
E 1.4
- a0t ¢
1 *
30T & o
20+
101
1] + + 1 —t——— t + t —+—+— + + |
150k 300400600 8001M 2M  3M 4M5ME 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter Caorr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.159000 33.44 55.52 22.08 N OFF 19.5
0.159000 44.58 65.52 20.94 N OFF 19.5
0.240000 30.74 52.10 21.36 N OFF 19.5
0.240000 37.24 62.10 24.86 N OFF 19.5
0.307500 34.31 50.04 15.73 N OFF 19.5
0.307500 41.32 60.04 18.72 N OFF 19.5
0.415500 28.99 47.54 18.55 N OFF 19.5
0.415500 37.06 57.54 20.48 N OFF 19.5
0.723750 23.91 46.00 22.09 N OFF 19.6
0.723750 29.09 56.00 26.91 N OFF 19.6
3.653250 25.21 46.00 20.79 N OFF 19.7
3.653250 28.67 56.00 27.33 N OFF 19.7
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Appendix B. Radiated Spurious Emission

Temperature : 22~25°C
Test Engineer : Jack Cheng, Lance Chiang, and Peter Liao
Relative Humidity : 53~67%
<CDD Mode>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2364.6 57.57 -16.43 74 45.43 27.07 16.65 | 31.58 | 100 138 P H
2388.855 45.03 -8.97 54 32.78 27.15 16.68 | 31.58 | 100 138 A H
* 2412 112.3 - - 99.96 27.19 16.72 | 31.57 | 100 138 P H
* 2412 108.01 - - 95.67 27.19 16.72 | 31.57 | 100 138 A H
H
802.11b
H
CHO1
2389.8 56.86 -17.14 74 44.6 27.15 16.68 | 31.57 | 391 61 P \Y
2412MHz
2389.065 43.96 -10.04 54 31.71 27.15 16.68 | 31.58 | 391 61 A \Y,
* 2412 105.87 - - 93.53 27.19 16.72 | 31.57 | 391 61 P \Y
* 2412 101.52 - - 89.18 27.19 16.72 | 31.57 | 391 61 A \Y
\Y,
\Y
2389.94 56.83 -17.17 74 44.57 27.15 16.68 | 31.57 | 127 135 P H
2389.94 44.81 -9.19 54 32.55 27.15 16.68 | 31.57 | 127 135 A H
* 2417 112.23 - - 99.89 27.19 16.72 | 31.57 | 127 135 P H
* 2417 107.99 - - 95.65 27.19 16.72 | 31.57 | 127 135 A H
P H
802.11b
A H
CH 02
2339.68 55.71 -18.29 74 43.65 27.03 16.61 | 31.58 | 383 35 P \Y
2417MHz
2389.94 43.86 -10.14 54 31.6 27.15 16.68 | 31.57 | 383 35 A \Y,
* 2417 105.74 - - 93.4 27.19 16.72 | 31.57 | 383 35 P \Y
* 2417 101.35 - - 89.01 27.19 16.72 | 31.57 | 383 35 A \Y
P \%
P \Y
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2388.54 57.74 -16.26 74 45.49 27.15 16.68 31.58 144 138 P H
2388.68 44.04 -9.96 54 31.79 27.15 16.68 31.58 144 138 A H
2437 112.32 - - 99.86 27.28 16.75 31.57 144 138 P H
2437 107.66 - - 95.2 27.28 16.75 31.57 144 138 A H
2490.69 56.98 -17.02 74 44.31 27.4 16.83 31.56 144 138 P H

802.11b
2484.53 44.25 -9.75 54 31.63 27.36 16.82 31.56 144 138 A H

CH 06

2333.66 56.7 -17.3 74 44.7 26.99 16.6 31.59 100 203 P \%

2437MHz
2389.24 43.85 -10.15 54 31.6 27.15 16.68 31.58 100 203 A \%
2437 104.31 - - 91.85 27.28 16.75 31.57 100 203 P \%
2437 99.96 - - 87.5 27.28 16.75 31.57 100 203 A \%
2487.05 56.39 -17.61 74 43.76 27.36 16.83 31.56 100 203 P \%
2492.79 44.08 -9.92 54 31.4 27.4 16.83 31.55 100 203 P \%
2457 113.48 - - 100.94 27.32 16.78 31.56 133 139 P H
2457 108.72 - - 96.18 27.32 16.78 31.56 133 139 A H
2495.44 57.48 -16.52 74 44.79 27.4 16.84 31.55 133 139 P H
2483.74 46.22 -7.78 54 33.6 27.36 16.82 31.56 133 139 A H
H

802.11b
H

CH 10

2457 106.72 - - 94.18 27.32 16.78 31.56 366 41 P \%

2457MHz
2457 102.13 - - 89.59 27.32 16.78 31.56 366 41 A \%
2486.56 56.8 -17.2 74 44.17 27.36 16.83 31.56 366 41 P \%
2483.68 44.44 -9.56 54 31.82 27.36 16.82 31.56 366 41 A \%
\%
\%
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2462 112.39 - - 99.84 27.32 16.79 | 31.56 110 134 P H
2462 108.4 - - 95.85 27.32 16.79 | 31.56 110 134 A H
2484.24 60.83 -13.17 74 48.21 27.36 16.82 | 31.56 110 134 P H
2483.52 51.31 -2.69 54 38.69 27.36 16.82 | 31.56 110 134 A H
H
802.11b
H
CH 11
2462 104.23 - - 91.68 27.32 16.79 | 31.56 | 332 | 358 P \Y
2462MHz
2462 100.25 - - 87.7 27.32 16.79 | 31.56 | 332 358 A \Y
2485.32 57.58 -16.42 74 44.96 27.36 16.82 | 31.56 | 332 | 358 P \Y,
2483.52 46.02 -7.98 54 334 27.36 16.82 | 31.56 | 332 | 358 A \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 50.04 -23.96 74 65.8 31.36 1043 | 57.55 | 128 160 P H
4824 46.36 -7.64 54 62.12 31.36 1043 | 57.55 | 128 160 A H
H

802.11b
H

CHO1
4824 51.56 -22.44 74 67.32 31.36 1043 | 57.55 | 120 206 P \Y,

2412MHz
4824 48.18 -5.82 54 63.94 31.36 1043 | 57.55 | 120 206 A \Y,
\Y
\Y,
4874 46.83 -27.17 74 62.35 31.46 10.47 | 57.45 | 100 0 P H
7311 45.93 -28.07 74 54.29 36.11 12.8 57.27 | 100 0 P H
H

802.11b
H

CH 06
4874 47.82 -26.18 74 63.34 31.46 10.47 | 57.45 | 100 0 P \Y,

2437MHz
7311 45.31 -28.69 74 53.67 36.11 12.8 57.27 | 100 0 P \Y
\Y,
\Y
4924 43.99 -30.01 74 59.29 31.56 1049 | 57.35 | 100 0 P H
7386 45.33 -28.67 74 53.65 36.33 12.71 | 57.36 | 100 0 P H
H

802.11b
H

CH 11
4924 46.02 -27.98 74 61.32 31.56 1049 | 57.35 | 100 0 P \Y

2462MHz
7386 45.51 -28.49 74 53.83 36.33 12.71 | 57.36 | 100 0 P V
\Y,
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)|(H/V)

2390 64.98 -9.02 74 52.71 27.15 16.69 | 31.57 | 100 | 137 P H
2390 51.21 -2.79 54 38.94 27.15 16.69 | 31.57 | 100 | 137 A H
* 2412 111.38 - - 99.04 27.19 16.72 | 31.57 | 100 | 137 P H
* 2412 101.12 - - 88.78 27.19 16.72 | 31.57 | 100 | 137 A H
H

802.11g
H

CHO1

2389.38 57.75 -16.25 74 45.5 27.15 16.68 | 31.58 | 390 65 P \

2412MHz
2390 46.26 -1.74 54 33.99 27.15 16.69 | 31.57 | 390 65 A |V
* 2412 105.05 - - 92.71 27.19 16.72 | 31.57 | 390 65 P \
* 2412 94.95 - - 82.61 27.19 16.72 | 31.57 | 390 65 A |V
\
\
2389.8 60.68 -13.32 74 48.42 27.15 16.68 | 31.57 | 125 | 143 P H
2389.8 46.6 -7.4 54 34.34 27.15 16.68 | 31.57 | 125 | 143 A H
* 2417 111.42 - - 99.08 27.19 16.72 | 3157 | 125 | 143 P H
* 2417 101.13 - - 88.79 27.19 16.72 | 3157 | 125 | 143 A H
P H

802.11g
A H

CH 02

2355.08 57.95 -16.05 74 45.83 27.07 16.63 | 31.58 | 383 114 P \

2417MHz
2379.86 44.75 -9.25 54 32.55 27.11 16.67 | 31.58 | 383 114 AV
* 2417 103.08 - - 90.74 27.19 16.72 | 31.57 | 383 114 P \
* 2417 93.17 - - 80.83 27.19 16.72 | 31.57 | 383 114 AV
P \
A |V
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2389.8 59.57 -14.43 74 47.31 27.15 16.68 | 31.57 100 136 P H

2389.66 45.48 -8.52 54 33.23 27.15 16.68 | 31.58 100 136 A H

2437 111.19 - - 98.73 27.28 16.75 | 31.57 100 136 P H

2437 100.94 - - 88.48 27.28 16.75 | 31.57 100 136 A H

2484.11 62.02 -11.98 74 49.4 27.36 16.82 | 31.56 100 136 P H

802119 2484.25 45.76 -8.24 54 33.14 27.36 16.82 | 31.56 100 136 A H

cr oo 2338.7 57.08 -16.92 74 45.03 27.03 16.61 | 31.59 100 202 P \%
2437MHz

2389.94 44.78 -9.22 54 32.52 27.15 16.68 | 31.57 100 202 A \%

2437 103.43 - - 90.97 27.28 16.75 | 31.57 100 202 P \%

2437 93.17 - - 80.71 27.28 16.75 | 31.57 100 202 A \%

2484.53 57.28 -16.72 74 44.66 27.36 16.82 | 31.56 100 202 P \%

2486.42 45.01 -8.99 54 32.38 27.36 16.83 | 31.56 100 202 A \Y

2457 112.95 - - 100.41 27.32 16.78 | 31.56 135 134 P H

2457 102.6 - - 90.06 27.32 16.78 | 31.56 135 134 A H

2483.68 63.28 -10.72 74 50.66 27.36 16.82 | 31.56 135 134 P H

2483.56 48 -6 54 35.38 27.36 16.82 | 31.56 135 134 A H

H

802.11g H

CH 10

2457 104.38 - - 91.84 27.32 16.78 | 31.56 | 400 67 P \%
2457MHz

2457 94.16 - - 81.62 27.32 16.78 | 31.56 | 400 67 A \%

2495.86 57.73 -16.27 74 45.04 27.4 16.84 | 31.55 | 400 67 P \%

2483.62 45.48 -8.52 54 32.86 27.36 16.82 | 31.56 | 400 67 A \%

\Y,

V
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* 2462 112.7 - - 100.15 27.32 16.79 | 31.56 112 134 P H
* 2462 103.15 - - 90.6 27.32 16.79 | 31.56 112 134 A H
2484.56 64.73 -9.27 74 52.11 27.36 16.82 | 31.56 112 134 P H
2483.52 52.77 -1.23 54 40.15 27.36 16.82 | 31.56 112 134 A H
H
802.11g
H
CH 11
* 2462 107.7 - - 95.15 27.32 16.79 | 31.56 | 369 40 P \Y
2462MHz
* 2462 97.19 - - 84.64 27.32 16.79 | 31.56 | 369 40 A \Y
2483.6 58.78 -15.22 74 46.16 27.36 16.82 | 31.56 | 369 40 P \Y,
2483.52 47.3 -6.7 54 34.68 27.36 16.82 | 31.56 | 369 40 A \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 43.6 -30.4 74 59.36 31.36 10.43 | 57.55 | 100 0 P H
H
H

802.11g
H

CHO1
4824 44.25 -29.75 74 60.01 31.36 10.43 | 57.55 | 100 0 P \Y,

2412MHz
\Y,
\Y
\Y,
4874 43.08 -30.92 74 58.6 31.46 10.47 | 57.45 | 100 0 P H
7311 45.08 -28.92 74 53.44 36.11 12.8 57.27 | 100 0 P H
H

802.11g
H

CH 06
4874 43.54 -30.46 74 59.06 31.46 10.47 | 57.45 | 100 0 P \Y,

2437MHz
7311 45.09 -28.91 74 53.45 36.11 12.8 57.27 | 100 0 P \Y
\Y,
\Y
4924 43.43 -30.57 74 58.73 31.56 1049 | 57.35 | 100 0 P H
7386 44.29 -29.71 74 52.61 36.33 12.71 | 57.36 | 100 0 P H
H

802.11g
H

CH 11
4924 43 -31 74 58.3 31.56 1049 | 57.35 | 100 0 P \Y

2462MHz
7386 45.21 -28.79 74 53.53 36.33 12.71 | 57.36 | 100 0 P V
\Y,
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2389.905 64.54 | -9.46 74 5228 | 27.15 | 16.68 | 31.57 | 100 | 138 | P | H
2390 52.17 -1.83 54 39.9 2715 | 16.69 | 31.57 | 100 | 138 | A | H
* 2412 110.71 - - 98.37 | 27.19 | 16.72 | 31.57 | 100 | 138 | P | H
* 2412 99.85 - - 87.51 | 2719 | 16.72 | 3157 | 100 | 138 | A | H
802.11n H
HT20 H
CH 01 2389.905 5841 |-15.59 74 46.15 | 27.15 | 16.68 | 31.57 | 390 | 64 P |V
2412MHz 2390 46.49 -7.51 54 34.22 27.15 | 16.69 | 31.57 | 390 | 64 AV
* 2412 104.18 . - 91.84 | 27.19 | 16.72 | 3157 | 390 | 64 P |V
* 2412 93.78 - - 81.44 | 2719 | 16.72 | 3157 | 390 | 64 AV
v
Y
2389.8 61.04 |-12.96 74 4878 | 27.15 | 16.68 | 3157 | 171 | 142 | P | H
2389.8 47.06 | -6.94 54 34.8 2715 | 16.68 | 31.57 | 171 | 142 | A | H
* 2417 111.49 - - 99.15 | 27.19 | 16.72 | 3157 | 171 | 142 | P | H
* 2417 100.83 - - 8849 | 2719 | 1672 | 3157 | 171 | 142 | A | H
802.11n P | H
HT20 A | H
CH 02 2388.96 57.01 |-16.99 74 4476 | 27.15 | 16.68 | 31.58 | 380 | 37 P |V
2417MHz 2389.52 44.97 -9.03 54 32.72 27.15 | 16.68 | 31.58 | 380 37 A |V
* 2417 104.16 - - 91.82 | 27.19 | 16.72 | 3157 | 380 | 37 P |V
* 2417 94.41 - - 82.07 | 27.19 | 16.72 | 3157 | 380 | 37 AV
P |V
A |V
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2389.8 59.6 -14.4 74 4734 | 2715 | 16.68 | 3157 | 145 | 138 | P | H
2388.54 4558 | -8.42 54 3333 | 2715 | 1668 | 31.58 | 145 | 138 | A | H
* 2437 111.4 - - 98.94 | 2728 | 16.75 | 31.57 | 145 | 138 | P | H
* 2437 101.17 - - 88.71 | 2728 | 16.75 | 31.57 | 145 | 138 | A | H
802.11n 2484.67 59.53 | -14.47 74 46.91 | 2736 | 16.82 | 3156 | 145 | 138 | P | H
HT20 2485.02 45.7 -8.3 54 33.08 | 2736 | 16.82 | 3156 | 145 | 138 | A | H
CH 06 2386.02 57.52 |-16.48 74 4527 | 2715 | 16.68 | 31.58 | 340 0 P |V
2437TMHz 2382.52 4476 | -9.24 54 3256 | 2711 | 16.67 | 31.58 | 340 0 AV
* 2437 104.14 - - 91.68 | 27.28 | 16.75 | 31.57 | 340 0 P |V
* 2437 94.16 - - 81.7 27.28 | 16.75 | 31.57 | 340 0 AV
2489.29 56.49 | -17.51 74 43.82 27.4 16.83 | 31.56 | 340 0 P |V
2496.01 4492 | -9.08 54 32.23 27.4 16.84 | 31.55 | 340 0 AV
* 2457 111.92 - - 99.38 | 27.32 | 16.78 | 31.56 | 133 | 140 | P | H
* 2457 102.25 - - 89.71 | 2732 | 16.78 | 31.56 | 133 | 140 | A | H
2484.1 61.27 |-12.73 74 48.65 | 27.36 | 16.82 | 3156 | 133 | 140 | P | H
24835 4861 | -5.39 54 3599 | 27.36 | 16.82 | 3156 | 133 | 140 | A | H
802.11n H
HT20 H
CH 10 * 2457 105.61 - - 93.07 | 27.32 | 16.78 | 3156 | 366 | 34 P |V
2457MHz | =« 2457 95.49 - - 82.95 | 27.32 | 16.78 | 3156 | 366 | 34 A |V
2484.52 56.92 | -17.08 74 44.3 27.36 | 16.82 | 31.56 | 366 | 34 P |V
2483.74 4545 | -8.55 54 3283 | 2736 | 1682 | 3156 | 366 | 34 | A |V
\Y
Y,
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2462 110.52 - - 97.97 27.32 16.79 31.56 133 135 P H
2462 100.74 - - 88.19 27.32 16.79 | 31.56 133 135 A H
2483.52 63.15 -10.85 74 50.53 27.36 16.82 | 31.56 133 135 P H
2483.52 52.17 -1.83 54 39.55 27.36 16.82 31.56 133 135 A H
802.11n H
HT20 H
CH11 2462 103.81 - - 91.26 27.32 16.79 | 31.56 330 1 P \%
2462MHz 2462 93.76 - - 81.21 | 27.32 | 16.79 | 3156 | 330 1 AV
2484.16 57.84 -16.16 74 45.22 27.36 16.82 31.56 330 1 P \%
2483.56 47.39 -6.61 54 34.77 27.36 16.82 | 31.56 330 1 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 44.43 -29.57 74 60.19 31.36 10.43 57.55 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 46.08 -27.92 74 61.84 31.36 10.43 57.55 100 0 P \%
2412MHz vV
\%
\%
4874 44 -30 74 59.52 31.46 10.47 57.45 100 0 P H
7311 45.2 -28.8 74 53.56 36.11 12.8 57.27 100 0 P H
802.11n H
HT20 H
CH 06 4874 44.2 -29.8 74 59.72 31.46 10.47 57.45 100 0 P \%
2437MHz 7311 45.2 -28.8 74 53.56 | 36.11 12.8 | 57.27 | 100 0 P |V
\%
\%
4924 43.07 -30.93 74 58.37 31.56 10.49 57.35 100 0 P H
7386 4493 |-29.07 74 53.25 36.33 12.71 | 57.36 | 100 0 P H
802.11n H
HT20 H
CH11 4924 43.29 -30.71 74 58.59 31.56 10.49 57.35 100 0 P \%
2462MHz 7386 4491 | -29.09 74 53.23 | 36.33 | 12.71 | 57.36 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|[(HNV)
2389.1 63.84 |-10.16 74 5159 | 27.15 | 16.68 | 31.58 | 154 | 140 | P | H
2389.94 52.94 | -1.06 54 40.68 | 27.15 | 16.68 | 3157 | 154 | 140 | A | H
* 2422 107.17 - - 9478 | 2723 | 16.73 | 3157 | 154 | 140 | P | H
* 2422 97.16 - - 84.77 | 2723 | 16.73 | 3157 | 154 | 140 | A | H
802.11n 2483.9 57.81 |-16.19 74 4519 | 27.36 | 16.82 | 3156 | 154 | 140 | P | H
HT40 2483.83 46.38 | -7.62 54 33.76 | 27.36 | 16.82 | 3156 | 154 | 140 | A | H
CH 03 2389.94 58.01 |-15.99 74 4575 | 2715 | 16.68 | 31.57 | 342 | 360 | P | V
2422MHz 2389.66 47.91 -6.09 54 35.66 2715 | 16.68 | 31.58 | 342 | 360 | A | V
* 2422 99.36 - - 86.97 | 27.23 | 16.73 | 31.57 | 342 | 360 | P | V
* 2422 88.81 - - 76.42 | 2723 | 1673 | 3157 | 342 | 360 | A | V
2494.96 57.95 |-16.05 74 45.26 27.4 16.84 | 3155 | 342 | 360 | P | V
2495.38 4563 | -8.37 54 32.94 27.4 16.84 | 3155 | 342 | 360 | A | V
2389.94 62.59 | -11.41 74 50.33 | 27.15 | 16.68 | 31.57 | 142 | 135 | P | H
2389.94 52.82 -1.18 54 40.56 | 27.15 | 16.68 | 3157 | 142 | 135 | A | H
* 2427 108.91 - - 96.51 | 27.23 | 16.74 | 3157 | 142 | 135 | P | H
* 2427 99.13 - - 86.73 | 27.23 | 16.74 | 3157 | 142 | 135 | A | H
802.11n 2486.7 59.4 -14.6 74 46.77 | 27.36 | 16.83 | 3156 | 142 | 135 | P | H
HT40 2484.25 46.98 | -7.02 54 3436 | 27.36 | 16.82 | 3156 | 142 | 135 | A | H
CH 04 2389.94 57.25 |-16.75 74 4499 | 2715 | 16.68 | 31.57 | 334 | 31 P |V
2427MHz 2389.52 47.38 -6.62 54 35.13 27.15 | 16.68 | 31.58 | 334 | 31 A |V
* 2427 102.2 - - 89.8 2723 | 16.74 | 3157 | 334 | 31 P |V
* 2427 92.54 - - 80.14 | 27.23 | 16.74 | 3157 | 334 | 31 AV
2490.97 56.01 |-17.99 74 43.34 27.4 16.83 | 31.56 | 334 | 31 P |V
2483.9 4585 | -8.15 54 3323 | 27.36 | 16.82 | 31.56 | 334 | 31 A |V
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2389.94 64.74 | -9.26 74 52.48 | 27.15 | 16.68 | 3157 | 144 | 138 | P | H
2389.94 52.64 | -1.36 54 4038 | 2715 | 16.68 | 3157 | 144 | 138 | A | H
* 2437 109.11 - - 96.65 | 27.28 | 16.75 | 3157 | 144 | 138 | P | H
* 2437 98.95 - - 86.49 | 27.28 | 16.75 | 3157 | 144 | 138 | A | H
802.11n 2483.69 62.24 | -11.76 74 4962 | 2736 | 16.82 | 3156 | 144 | 138 | P | H
HT40 24835 50.94 | -3.06 54 3832 | 27.36 | 16.82 | 3156 | 144 | 138 | A | H
CH 06 2389.94 58.52 | -15.48 74 46.26 | 2715 | 16.68 | 3157 | 339 | 360 | P | V
2437MHz 2389.94 47.16 | -6.84 54 34.9 2715 | 16.68 | 3157 | 339 | 360 | A | V
* 2437 101.66 - - 89.2 2728 | 16.75 | 3157 | 339 | 360 | P | V
* 2437 91.62 - - 79.16 | 27.28 | 16.75 | 3157 | 339 | 360 | A | V
2484.11 57.27 | -16.73 74 4465 | 2736 | 16.82 | 31.56 | 339 | 360 | P | V
2484.18 4629 | -7.71 54 3367 | 27.36 | 16.82 | 3156 | 339 | 360 | A | V
2389.8 57.51 |-16.49 74 4525 | 2715 | 1668 | 3157 | 139 | 134 | P | H
2389.38 4639 | -7.61 54 3414 | 2715 | 16.68 | 3158 | 139 | 134 | A | H
* 2447 106.94 - - 94.45 | 27.28 | 16.77 | 3156 | 139 | 134 | P | H
* 2447 96.84 - - 84.35 | 27.28 | 16.77 | 3156 | 139 | 134 | A | H
802.11n 24835 62.97 | -11.03 74 50.35 | 27.36 | 16.82 | 3156 | 139 | 134 | P | H
HT40 2485.02 51.76 | -2.24 54 39.14 | 27.36 | 16.82 | 3156 | 139 | 134 | A | H
CH 08 2388.12 55.8 -18.2 74 4355 | 2715 | 1668 | 3158 | 371 | 30 | P | V
2447TMHz 2389.66 4557 | -8.43 54 3332 | 2715 | 1668 | 3158 | 371 | 30 | A | V
* 2447 100.46 - - 87.97 | 2728 | 1677 | 3156 | 371 | 30 | P | V
* 2447 90.21 - - 7772 | 2728 | 1677 | 3156 | 371 | 30 | A | V
2484.95 57.56 | -16.44 74 4494 | 2736 | 1682 | 3156 | 371 | 30 | P | V
2484.39 4717 | -6.83 54 3455 | 2736 | 1682 | 3156 | 371 | 30 | A | V
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2383.5 56.86 -17.14 74 44.65 27.11 16.68 31.58 113 139 P H
2389.66 45.89 -8.11 54 33.64 27.15 16.68 | 31.58 | 113 139 A | H
* 2452 106.43 - - 93.93 27.28 16.78 | 31.56 | 113 139 P H
* 2452 95.96 - - 83.46 27.28 16.78 31.56 113 139 A H
802.11n 2484.39 63.67 -10.33 74 51.05 27.36 16.82 | 31.56 | 113 139 P H
HT40 2484.39 52.11 -1.89 54 39.49 27.36 16.82 31.56 113 139 A H
CH 09 2380 56.67 -17.33 74 44.47 27.11 16.67 | 31.58 | 330 | 359 P |V
2452MHz 2386.3 45.36 -8.64 54 33.11 27.15 16.68 31.58 330 359 A \%
* 2452 98.68 - - 86.18 27.28 16.78 | 3156 | 330 | 359 P |V
* 2452 88.6 - - 76.1 27.28 16.78 | 31.56 | 330 | 359 A |V
2485.3 59.02 -14.98 74 46.4 27.36 16.82 | 3156 | 330 | 359 P |V
2484.81 47.8 -6.2 54 35.18 27.36 16.82 | 31.56 | 330 | 359 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4844 41.39 -32.61 74 57.06 31.39 10.45 57.51 100 0 P H
7266 45.77 -28.23 74 54.13 36.02 12.84 | 57.22 100 0 P H
802.11n H
HT40 H
CHO03 4844 41.86 -32.14 74 57.53 31.39 10.45 57.51 100 0 P \%
2422MHz 7266 44.38 | -29.62 74 52.74 | 36.02 | 12.84 | 57.22 | 100 0 P |V
\%
\%
4874 42.19 -31.81 74 57.71 31.46 10.47 57.45 100 0 P H
7311 44.49 -29.51 74 52.85 36.11 12.8 57.27 100 0 P H
802.11n H
HT40 H
CH 06 4874 42.49 -31.51 74 58.01 31.46 10.47 57.45 100 0 P \%
2437MHz 7311 44.36 | -29.64 74 52.72 | 36.11 12.8 | 57.27 | 100 0 P |V
\%
\%
4904 41.95 -32.05 74 57.33 31.53 10.48 57.39 100 0 P H
7356 45.09 -28.91 74 53.44 36.24 12.74 57.33 100 0 P H
802.11n H
HT40 H
CH 09 4904 41.26 -32.74 74 56.64 31.53 10.48 57.39 100 0 P \%
2452MHz 7356 44.85 -29.15 74 53.2 36.24 12.74 57.33 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
2358.615 56.99 -17.01 74 44.86 27.07 16.64 | 31.58 170 278 P H
2387.07 44.15 -9.85 54 31.9 27.15 16.68 | 31.58 170 278 A H
* 2412 107.33 - - 94.99 27.19 16.72 | 31.57 170 278 P H
* 2412 103.53 - - 91.19 27.19 16.72 | 31.57 170 278 A H
H
802.11b
H
CHO1
2379.825 57.76 -16.24 74 45.56 2711 16.67 | 31.58 123 344 P \Y,
2412MHz
2387.28 44.15 -9.85 54 31.9 27.15 16.68 | 31.58 123 344 A \%
* 2412 105.46 - - 93.12 27.19 16.72 | 31.57 123 344 P \Y,
* 2412 101.54 - - 89.2 27.19 16.72 | 31.57 123 344 A \%
\%
\Y,
2380.42 55.67 -18.33 74 43.47 27.11 16.67 | 31.58 129 28 P H
2389.94 45.52 -8.48 54 33.26 27.15 16.68 | 31.57 129 28 A H
* 2417 108.58 - - 96.24 27.19 16.72 | 31.57 129 28 P H
* 2417 104.17 - - 91.83 27.19 16.72 | 31.57 129 28 A H
H
802.11b
H
CH 02
2388.82 56 -18 74 43.75 27.15 16.68 | 31.58 100 357 P \Y,
2417MHz
2389.94 4491 -9.09 54 32.65 27.15 16.68 | 31.57 100 357 A \%
* 2417 106.83 - - 94.49 27.19 16.72 | 31.57 100 357 P V
* 2417 102.61 - - 90.27 27.19 16.72 | 31.57 100 357 A \%
\%
\Y,
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2384.9 57 -17 74 44.79 27.11 16.68 31.58 115 277 P H
2389.52 43.81 -10.19 54 31.56 27.15 16.68 31.58 115 277 A H
* 2437 109.15 - - 96.69 27.28 16.75 31.57 115 277 P H
* 2437 105.03 - - 92.57 27.28 16.75 31.57 115 277 A H
2493 57.19 -16.81 74 4451 27.4 16.83 31.55 115 277 P H

802.11b
2484.04 4421 -9.79 54 31.59 27.36 16.82 31.56 115 277 A H

CH 06

2341.92 56.73 -17.27 74 44.67 27.03 16.61 31.58 101 80 P \%

2437MHz
2389.52 43.8 -10.2 54 31.55 27.15 16.68 31.58 101 80 A \%
* 2437 106.19 - - 93.73 27.28 16.75 31.57 101 80 P \%
* 2437 101.99 - - 89.53 27.28 16.75 31.57 101 80 A \%
2492.51 57.15 -16.85 74 44.47 274 16.83 31.55 101 80 P \%
2484.39 44.12 -0.88 54 315 27.36 16.82 31.56 101 80 A \%
* 2457 110.22 - - 97.68 27.32 16.78 31.56 108 287 P H
* 2457 105.97 - - 93.43 27.32 16.78 31.56 108 287 A H
2483.5 57.49 -16.51 74 44.87 27.36 16.82 31.56 108 287 P H
2483.8 47.1 -6.9 54 34.48 27.36 16.82 31.56 108 287 A H
H

802.11b
H

CH 10

* 2457 108.18 - - 95.64 27.32 16.78 31.56 102 358 P \%

2457MHz
* 2457 103.9 - - 91.36 27.32 16.78 31.56 102 358 A \%
2484.4 56.74 -17.26 74 44.12 27.36 16.82 31.56 102 358 P \%
2483.68 45.81 -8.19 54 33.19 27.36 16.82 31.56 102 358 A \%
\%
\%
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2462 110.33 - - 97.78 27.32 16.79 | 31.56 | 108 277 P H
2462 106.08 - - 93.53 27.32 16.79 | 31.56 | 108 277 A H
2483.72 57.45 -16.55 74 44.83 27.36 16.82 | 31.56 | 108 277 P H
2483.52 45.77 -8.23 54 33.15 27.36 16.82 | 31.56 | 108 277 A H
H
802.11b
H
CH 11
2462 107.35 - - 94.8 27.32 16.79 | 31.56 | 100 80 P \Y
2462MHz
2462 103.21 - - 90.66 27.32 16.79 | 31.56 | 100 80 A \Y
2486.92 57.41 -16.59 74 44.78 27.36 16.83 | 31.56 | 100 80 P \Y,
2483.52 44.8 -9.2 54 32.18 27.36 16.82 | 31.56 | 100 80 A \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 49.95 -24.05 74 65.71 31.36 10.43 | 57.55 | 100 291 P H
4824 45.82 -8.18 54 61.58 31.36 10.43 | 57.55 | 100 291 A H
H

802.11b
H

CHO1
4824 48.29 -25.71 74 64.05 31.36 10.43 | 57.55 | 100 0 P \Y,

2412MHz
\Y,
\Y
\Y,
4874 47.91 -26.09 74 63.43 31.46 10.47 | 57.45 | 100 0 P H
7311 52.44 -21.56 74 60.8 36.11 12.8 57.27 | 104 79 P H
7311 43.78 -10.22 54 52.14 36.11 12.8 57.27 | 104 79 A H

802.11b
H

CH 06
4874 47.33 -26.67 74 62.85 31.46 10.47 | 57.45 | 100 0 P \Y,

2437MHz
7311 53.68 -20.32 74 62.04 36.11 12.8 57.27 | 102 223 \Y
7311 45.19 -8.81 54 53.55 36.11 12.8 57.27 | 102 223 A \Y,
\Y
4924 48.76 -25.24 74 64.06 31.56 1049 | 57.35 | 100 0 P H
7386 48.7 -25.3 74 57.02 36.33 12.71 | 57.36 | 100 0 P H
H

802.11b
H

CH 11
4924 48.37 -25.63 74 63.67 31.56 1049 | 57.35 | 100 0 P \Y

2462MHz
7386 54.39 -19.61 74 62.71 36.33 12.71 | 57.36 | 100 225 P \Y,
7386 47.43 -6.57 54 55.75 36.33 12.71 | 57.36 | 100 225 A \Y,
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|/(H/V)
2390 62.22 -11.78 74 49.95 27.15 16.69 | 31.57 100 278 P H
2390 49.69 -4.31 54 37.42 27.15 16.69 | 31.57 100 278 A H
* 2412 105.45 - - 93.11 27.19 16.72 | 31.57 100 278 P H
* 2412 95.59 - - 83.25 27.19 16.72 | 31.57 100 278 A H
H
802.11g
H
CHO01
2389.8 63.25 -10.75 74 50.99 27.15 16.68 | 31.57 141 344 P \Y,
2412MHz
2390 50.7 -3.3 54 38.43 27.15 16.69 | 31.57 141 344 A \%
* 2412 104.67 - - 92.33 27.19 16.72 | 31.57 141 344 P \Y,
* 2412 94.35 - - 82.01 27.19 16.72 | 31.57 141 344 A \%
\%
\Y,
2384.2 55.98 -18.02 74 43.77 27.11 16.68 | 31.58 107 289 P H
2388.68 44.83 -9.17 54 32.58 27.15 16.68 | 31.58 107 289 A H
* 2417 106.44 - - 94.1 27.19 16.72 | 31.57 107 289 P H
* 2417 96.98 - - 84.64 27.19 16.72 | 31.57 107 289 A H
H
802.11g
H
CH 02
2335.76 55.45 -18.55 74 43.41 27.03 16.6 31.59 100 357 P V
2417MHz
2387.84 45.09 -8.91 54 32.84 27.15 16.68 | 31.58 100 357 A \%
* 2417 105.28 - - 92.94 27.19 16.72 | 31.57 100 357 P V
* 2417 95.66 - - 83.32 27.19 16.72 | 31.57 100 357 A \%
\%
\Y,
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2338.42 57.34 -16.66 74 45.29 27.03 16.61 31.59 115 278 P H
2388.26 4491 -9.09 54 32.66 27.15 16.68 31.58 115 278 A H
2437 108.16 - - 95.7 27.28 16.75 31.57 115 278 P H
2437 98.28 - - 85.82 27.28 16.75 31.57 115 278 A H
2495.45 57.06 -16.94 74 44.37 27.4 16.84 31.55 115 278 P H

802.11g
2483.5 45.74 -8.26 54 33.12 27.36 16.82 31.56 115 278 A H

CH 06
2375.8 56.72 -17.28 74 44.53 27.11 16.66 31.58 103 80 P \%

2437MHz

2386.86 44.79 -9.21 54 32.54 27.15 16.68 31.58 103 80 A \%
2437 105.02 - - 92.56 27.28 16.75 31.57 103 80 P \%
2437 94.9 - - 82.44 27.28 16.75 31.57 103 80 A \%
2499.51 56.95 -17.05 74 44.26 274 16.84 31.55 103 80 P \%
2484.81 44.95 -9.05 54 32.33 27.36 16.82 31.56 103 80 A \%
2457 109.09 - - 96.55 27.32 16.78 31.56 107 277 P H
2457 99.27 - - 86.73 27.32 16.78 31.56 107 277 A H
2483.92 60.62 -13.38 74 48 27.36 16.82 31.56 107 277 P H
2483.86 47.06 -6.94 54 34.44 27.36 16.82 31.56 107 277 A H
H

802.11g
H

CH 10
2457 106.16 - - 93.62 27.32 16.78 31.56 100 81 P \%

2457MHz
2457 96.36 - - 83.82 27.32 16.78 31.56 100 81 A \%
2484.52 58.74 -15.26 74 46.12 27.36 16.82 31.56 100 81 P \%
2483.56 46.03 -7.97 54 3341 27.36 16.82 31.56 100 81 A \%
\%
\%
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* 2462 109.46 - - 96.91 27.32 16.79 | 31.56 | 109 281 P H
* 2462 99.2 - - 86.65 27.32 16.79 | 31.56 | 109 281 A H
2483.6 63.75 -10.25 74 51.13 27.36 16.82 | 31.56 | 109 281 P H
2483.56 50.95 -3.05 54 38.33 27.36 16.82 | 31.56 | 109 281 A H
H
802.11g
H
CH 11
* 2462 108.04 - - 95.49 27.32 16.79 | 31.56 | 100 | 359 P \Y
2462MHz
* 2462 97.92 - - 85.37 27.32 16.79 | 31.56 | 100 359 A \Y
2483.76 61.79 -12.21 74 49.17 27.36 16.82 | 31.56 | 100 | 359 P \Y,
2483.52 49.54 -4.46 54 36.92 27.36 16.82 | 31.56 | 100 | 359 A \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 39.55 -34.45 74 55.31 31.36 10.43 | 57.55 | 100 0 P H
H
H

802.11g
H

CHO1
4824 39.42 -34.58 74 55.18 31.36 10.43 | 57.55 | 100 0 P \Y,

2412MHz
\Y,
\Y
\Y,
4874 41.09 -32.91 74 56.61 31.46 10.47 | 57.45 | 100 0 P H
7311 45.12 -28.88 74 53.48 36.11 12.8 57.27 | 100 0 P H
H

802.11g
H

CH 06
4874 41.13 -32.87 74 56.65 31.46 10.47 | 57.45 | 100 0 P \Y,

2437MHz
7311 45.96 -28.04 74 54.32 36.11 12.8 57.27 | 100 0 P \Y
\Y,
\Y
4924 39.53 -34.47 74 54.83 31.56 1049 | 57.35 | 100 0 P H
7386 44.23 -29.77 74 52.55 36.33 12.71 | 57.36 | 100 0 P H
H

802.11g
H

CH 11
4924 39.66 -34.34 74 54.96 31.56 1049 | 57.35 | 100 0 P \Y

2462MHz
7386 46.11 -27.89 74 54.43 36.33 12.71 | 57.36 | 100 0 P V
\Y,
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2388.75 63.92 |-10.08 74 51.67 | 27.15 | 16.68 | 31.58 | 171 | 278 | P | H
2389.905 51.23 | -2.77 54 38.97 | 2715 | 1668 | 3157 | 171 | 278 | A | H
* 2412 105.43 - - 93.09 | 2719 | 16.72 | 3157 | 171 | 278 | P | H
* 2412 95.39 - - 83.05 | 27.19 | 16.72 | 3157 | 171 | 278 | A | H
802.11n H
HT20 H
CH 01 2390 64.85 | -9.15 74 5258 | 27.15 | 16.69 | 3157 | 101 | 324 | P | V
2412MHz 2390 52.48 -1.52 54 40.21 27.15 | 16.69 | 31.57 | 101 | 324 | A | V
* 2412 103.35 . - 91.01 | 27.19 | 1672 | 3157 | 101 | 324 | P | V
* 2412 93.22 - - 80.88 | 27.19 | 16.72 | 3157 | 101 | 324 | A | V
v
Y
2388.54 56.8 -17.2 74 4455 | 2715 | 16.68 | 31.58 | 109 | 286 | P | H
2389.66 4549 | -8.51 54 3324 | 2715 | 16.68 | 31.58 | 109 | 286 | A | H
* 2417 108.18 - - 95.84 | 27.19 | 16.72 | 31.57 | 109 | 286 | P | H
* 2417 97.87 - - 85.53 | 27.19 | 16.72 | 31.57 | 109 | 286 | A | H
802.11n H
HT20 H
CH 02 2319.38 57.19 |-16.81 74 4521 | 2699 | 16.58 | 31.59 | 100 | 358 | P | V
2417MHz 2389.52 45.39 -8.61 54 33.14 27.15 | 16.68 | 31.58 | 100 | 358 | A | V
* 2417 105.54 - - 93.2 2719 | 16.72 | 3157 | 100 | 358 | P | V
* 2417 95.49 - - 83.15 | 27.19 | 16.72 | 3157 | 100 | 358 | A | V
\Y
\Y
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2337.02 55.78 |-18.22 74 4373 | 27.03 | 16.61 | 3159 | 114 | 278 | P | H
2388.54 4476 | -9.24 54 3251 | 2715 | 1668 | 3158 | 114 | 278 | A | H
* 2437 107.91 - - 9545 | 27.28 | 16.75 | 31.57 | 114 | 278 | P | H
* 2437 97.59 - - 85.13 | 27.28 | 16.75 | 3157 | 114 | 278 | A | H
802.11n 2495.31 56.93 |-17.07 74 44.24 27.4 16.84 | 3155 | 114 | 278 | P | H
HT20 2483.62 4529 | -8.71 54 32.67 | 2736 | 16.82 | 3156 | 114 | 278 | A | H
CH 06 2369.22 56.34 |-17.66 74 44.16 2711 | 16.65 | 31.58 | 100 | 80 P |V
2437MHz 2375.8 4467 | -9.33 54 32.48 27.11 | 16.66 | 31.58 | 100 | 80 A |V
* 2437 104.43 . - 91.97 | 27.28 | 16.75 | 31.57 | 100 | 80 P |V
* 2437 94.35 - - 81.89 | 27.28 | 16.75 | 31.57 | 100 | 80 AV
2490.06 56.23 | -17.77 74 43.56 27.4 16.83 | 31.56 | 100 | 80 P |V
2484.81 4513 | -8.87 54 3251 | 27.36 | 16.82 | 31.56 | 100 | 80 AV
* 2457 110.7 . - 98.16 | 27.32 | 16.78 | 3156 | 105 | 284 | P | H
* 2457 100.18 . - 87.64 | 2732 | 16.78 | 3156 | 105 | 284 | A | H
2484.52 61.52 |-12.48 74 48.9 27.36 | 16.82 | 31.56 | 105 | 284 | P | H
2483.5 48.41 | -5.59 54 3579 | 27.36 | 16.82 | 3156 | 105 | 284 | A | H
802.11n H
HT20 H
CH 10 * 2457 107.15 - - 94.61 | 27.32 | 16.78 | 3156 | 100 | 358 | P | V
2457MHz | * 2457 96.89 - - 84.35 27.32 | 16.78 | 3156 | 100 | 358 | A | V
2484.04 59.44 |-14.56 74 46.82 | 27.36 | 16.82 | 31.56 | 100 | 358 | P | V
2483.68 46.64 | -7.36 54 34.02 | 27.36 | 16.82 | 3156 | 100 | 358 | A | V
\Y
\Y
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* 2462 108.86 - - 96.31 27.32 16.79 31.56 107 278 P H
* 2462 98.55 - - 86 27.32 16.79 | 31.56 107 278 A H
2484.04 62.96 -11.04 74 50.34 27.36 16.82 | 31.56 107 278 P H
2483.72 51.95 -2.05 54 39.33 27.36 16.82 31.56 107 278 P H
802.11n H
HT20 H
CH11 * 2462 105.66 - - 93.11 27.32 16.79 | 31.56 100 80 P \%
2462MHz | * 2462 95.61 - - 83.06 | 27.32 | 16.79 | 3156 | 100 | 80 AV
2484.08 59.01 -14.99 74 46.39 27.36 16.82 | 31.56 100 80 P \%
2483.52 48.66 -5.34 54 36.04 27.36 16.82 | 31.56 100 80 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4824 39.25 -34.75 74 55.01 31.36 10.43 57.55 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 39.74 -34.26 74 55.5 31.36 10.43 57.55 100 0 P \%
2412MHz vV
\%
\%
4874 42.32 -31.68 74 57.84 31.46 10.47 57.45 100 0 P H
7311 46.47 -27.53 74 54.83 36.11 12.8 57.27 100 0 P H
802.11n H
HT20 H
CH 06 4874 42.3 -31.7 74 57.82 31.46 10.47 57.45 100 0 P \%
2437MHz 7311 46 -28 74 54.36 | 36.11 12.8 | 57.27 | 100 0 P |V
\%
\%
4924 40.24 -33.76 74 55.54 31.56 10.49 57.35 100 0 P H
7386 44.27 -29.73 74 52.59 36.33 12.71 57.36 100 0 P H
802.11n H
HT20 H
CH11 4924 39.54 -34.46 74 54.84 31.56 10.49 57.35 100 0 P \%
2462MHz 7386 4587 |-28.13 74 5419 | 36.33 | 12.71 | 57.36 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|[(HN)
2385.88 61.5 -125 74 49.25 | 27.15 | 16.68 | 3158 | 108 | 279 | P | H
2389.94 52.4 -1.6 54 40.14 | 2715 | 16.68 | 3157 | 108 | 279 | A | H
* 2422 104.01 - - 91.62 | 27.23 | 16.73 | 31.57 | 108 | 279 | P | H
* 2422 94.08 - - 81.69 | 27.23 | 16.73 | 31.57 | 108 | 279 | A | H
802.11n 2483.97 57.52 |-16.48 74 44.9 27.36 | 16.82 | 31.56 | 108 | 279 | P | H
HT40 2484.95 46.36 | -7.64 54 33.74 | 27.36 | 16.82 | 31.56 | 108 | 279 | A | H
CH 03 2389.66 61.16 |-12.84 74 4891 | 2715 | 16.68 | 31.58 | 101 | 353 | P | V
2422MHz 2389.94 51.55 -2.45 54 39.29 27.15 | 16.68 | 31.57 | 101 | 353 | A | V
* 2422 101.45 - - 89.06 | 27.23 | 16.73 | 31.57 | 101 | 353 | P | V
* 2422 91.2 - - 78.81 | 2723 | 1673 | 3157 | 101 | 353 | A | V
2494.61 56.08 |-17.92 74 43.39 27.4 16.84 | 3155 | 101 | 353 | P | V
2484.18 45.9 -8.1 54 3328 | 27.36 | 16.82 | 3156 | 101 | 353 | A | V
2389.52 64.07 -9.93 74 51.82 | 27.15 | 16.68 | 31.58 | 100 | 67 P | H
2389.66 52.35 | -1.65 54 40.1 27.15 | 16.68 | 31.58 | 100 | 67 A | H
* 2427 104.97 - - 9257 | 27.23 | 16.74 | 31.57 | 100 | 67 P | H
* 2427 94.67 - - 82.27 | 27.23 | 16.74 | 31.57 | 100 | 67 A | H
802.11n 2484.46 58.13 | -15.87 74 4551 | 27.36 | 16.82 | 31.56 | 100 | 67 P | H
HT40 2484.53 46.15 | -7.85 54 3353 | 27.36 | 16.82 | 31.56 | 100 | 67 A | H
CH 04 2389.38 62.06 |-11.94 74 49.81 | 2715 | 16.68 | 31.58 | 100 | 358 | P | V
2427MHz 2389.52 49.71 -4.29 54 37.46 27.15 | 16.68 | 31.58 | 100 | 358 | A | V
* 2427 103.45 - - 91.05 | 2723 | 16.74 | 31.57 | 100 | 358 | P | V
* 2427 92.68 - - 80.28 | 27.23 | 16.74 | 3157 | 100 | 358 | A | V
2484.88 56.95 |-17.05 74 4433 | 2736 | 16.82 | 3156 | 100 | 358 | P | V
2484.67 46.5 7.5 54 33.88 | 27.36 | 16.82 | 3156 | 100 | 358 | A | V
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2389.52 59.93 | -14.07 74 4768 | 2715 | 16.68 | 3158 | 112 | 262 | P | H
2389.94 50.47 -3.53 54 3821 | 2715 | 1668 | 3157 | 112 | 262 | A | H
* 2437 104.53 - - 92.07 | 2728 | 16.75 | 3157 | 112 | 262 | P | H
* 2437 94.6 - - 8214 | 2728 | 16.75 | 3157 | 112 | 262 | A | H
802.11n 2483.62 63.18 |-10.82 74 50.56 | 27.36 | 16.82 | 3156 | 112 | 262 | P | H
HT40 2483.55 52.87 -1.13 54 40.25 | 2736 | 16.82 | 3156 | 112 | 262 | A | H
CH 06 2389.8 61.11 |-12.89 74 48.85 | 27.15 | 16.68 | 3157 | 100 | 353 | P | V
2437MHz 2389.66 49.04 | -4.96 54 36.79 | 27.15 | 1668 | 31.58 | 100 | 353 | A | V
* 2437 101.63 . - 89.17 | 27.28 | 16.75 | 3157 | 100 | 353 | P | V
* 2437 91.49 - - 79.03 | 27.28 | 16.75 | 31.57 | 100 | 353 | A | V
2484.18 59.69 |-14.31 74 47.07 | 27.36 | 16.82 | 3156 | 100 | 353 | P | V
2483.5 49.86 | -4.14 54 37.24 | 27.36 | 16.82 | 3156 | 100 | 353 | A | V
2354.94 56.71 |-17.29 74 4459 | 27.07 | 16.63 | 31.58 | 100 | 30 P | H
2389.1 4571 | -8.29 54 3346 | 27.15 | 16.68 | 31.58 | 100 | 30 A | H
* 2447 104.7 - - 9221 | 27.28 | 16.77 | 31.56 | 100 | 30 P | H
* 2447 94.18 . - 81.69 | 27.28 | 16.77 | 31.56 | 100 | 30 A | H
802.11n 2483.5 62.69 | -11.31 74 50.07 | 27.36 | 16.82 | 31.56 | 100 | 30 P | H
HT40 24835 51.91 | -2.09 54 39.29 | 27.36 | 16.82 | 31.56 | 100 | 30 A | H
CH 08 2374.4 59.93 | -14.07 74 47.74 2711 | 16.66 | 31.58 | 100 | 358 | P | V
2447MHz 2387.84 45.68 -8.32 54 33.43 27.15 | 16.68 | 31.58 | 100 | 358 | A | V
* 2447 102.26 - - 89.77 | 27.28 | 16.77 | 3156 | 100 | 358 | P | V
* 2447 91.78 - - 79.29 | 27.28 | 16.77 | 3156 | 100 | 358 | A | V
2484.67 61.19 |-12.81 74 4857 | 27.36 | 16.82 | 31.56 | 100 | 358 | P | V
2483.62 50.33 | -3.67 54 37.71 | 27.36 | 16.82 | 3156 | 100 | 358 | A | V
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2374.96 56.48 -17.52 74 44.29 27.11 16.66 31.58 110 277 P H
2385.18 45.88 -8.12 54 33.67 27.11 16.68 31.58 110 277 A H
2452 105.38 - - 92.88 27.28 16.78 | 31.56 | 110 | 277 P H
2452 95.62 - - 83.12 27.28 16.78 31.56 110 277 A H
802.11n 2483.69 61.53 |-12.47 74 48.91 27.36 16.82 | 31.56 | 110 | 277 P H
HT40 2483.55 52.34 -1.66 54 39.72 27.36 16.82 31.56 110 277 A H
CH 09 2326.1 56.14 |-17.86 74 44.15 26.99 16.59 | 31.59 | 100 80 P |V
2452MHz 2380.42 45.63 -8.37 54 33.43 27.11 16.67 31.58 100 80 A \%
2452 102.37 - - 89.87 27.28 16.78 31.56 100 80 P \%
2452 92.48 - - 79.98 27.28 16.78 | 31.56 | 100 80 A |V
2484.04 58.11 -15.89 74 45.49 27.36 16.82 31.56 100 80 P \%
2483.55 48.98 -5.02 54 36.36 27.36 16.82 | 31.56 | 100 80 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4844 39.75 -34.25 74 55.42 31.39 10.45 57.51 100 0 P H
7266 441 -29.9 74 52.46 36.02 12.84 | 57.22 100 0 P H
802.11n H
HT40 H
CHO03 4844 39.14 -34.86 74 54.81 31.39 10.45 57.51 100 0 P \%
2422MHz 7266 44.78 | -29.22 74 53.14 | 36.02 | 12.84 | 57.22 | 100 0 P |V
\%
\%
4874 40.42 -33.58 74 55.94 31.46 10.47 57.45 100 0 P H
7311 45.48 -28.52 74 53.84 36.11 12.8 57.27 100 0 P H
802.11n H
HT40 H
CH 06 4874 41.48 -32.52 74 57 31.46 10.47 57.45 100 0 P \%
2437MHz 7311 4552 | -28.48 74 53.88 | 36.11 12.8 | 57.27 | 100 0 P |V
\%
\%
4904 39.43 -34.57 74 54.81 31.53 10.48 57.39 100 0 P H
7356 44.55 -29.45 74 52.9 36.24 12.74 57.33 100 0 P H
802.11n H
HT40 H
CH 09 4904 38.39 -35.61 74 53.77 31.53 10.48 57.39 100 0 P \%
2452MHz 7356 4514 | -28.86 74 5349 | 36.24 | 12.74 | 57.33 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)|(H/V)

2383.08 56.9 -17.1 74 44.7 27.11 16.67 | 31.58 | 100 57 P H
2389.17 44.97 -9.03 54 32.72 27.15 16.68 | 31.58 | 100 57 A H
* 2412 111.99 - - 99.65 27.19 16.72 | 31.57 | 100 57 P H
* 2412 107.2 - - 94.86 27.19 16.72 | 31.57 | 100 57 A H
H

802.11b
H

CHO01

2385.6 57.23 -16.77 74 44.98 27.15 16.68 | 31.58 | 194 94 P \

2412MHz
2385.18 45.79 -8.21 54 33.58 27.11 16.68 | 31.58 | 194 94 A |V
* 2412 113.18 - - 100.84 | 27.19 16.72 | 31.57 | 194 94 P \
* 2412 108.75 - - 96.41 27.19 16.72 | 3157 | 194 94 A |V
\
\
2388.68 56.98 -17.02 74 44.73 27.15 16.68 | 31.58 | 108 57 P H
2388.54 46.06 -7.94 54 33.81 27.15 16.68 | 31.58 | 108 57 A H
* 2417 111.63 - - 99.29 27.19 16.72 | 31.57 | 108 57 P H
* 2417 107.19 - - 94.85 27.19 16.72 | 31.57 | 108 57 A H
H

802.11b
H

CH 02

2364.18 56.49 -17.51 74 44.35 27.07 16.65 | 31.58 | 100 | 267 P \

2417MHz
2389.94 45.09 -8.91 54 32.83 27.15 16.68 | 31.57 | 100 | 267 AV
* 2417 112.13 - - 99.79 27.19 16.72 | 31.57 | 100 | 267 P \
* 2417 107.57 - - 95.23 27.19 16.72 | 31.57 | 100 | 267 AV
\
\
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2372.58 56.93 -17.07 74 44.74 27.11 16.66 31.58 100 58 P H
2389.94 43.98 -10.02 54 31.72 27.15 16.68 31.57 100 58 A H
2437 112.44 - - 99.98 27.28 16.75 31.57 100 58 P H
2437 107.54 - - 95.08 27.28 16.75 31.57 100 58 A H
2489.08 57.08 -16.92 74 44.41 27.4 16.83 31.56 100 58 P H

802.11b
2484.04 44.2 -9.8 54 31.58 27.36 16.82 31.56 100 58 A H

CH 06
2381.82 57.1 -16.9 74 44.9 27.11 16.67 31.58 192 93 P \%

2437MHz

2389.8 44.06 -9.94 54 31.8 27.15 16.68 31.57 192 93 A \%
2437 114.23 - - 101.77 27.28 16.75 31.57 192 93 P \%
2437 109.9 - - 97.44 27.28 16.75 31.57 192 93 A \%
2487.61 56.95 -17.05 74 44.28 274 16.83 31.56 192 93 P \%
2483.83 44.16 -9.84 54 31.54 27.36 16.82 31.56 192 93 A \%
2457 112.69 - - 100.15 27.32 16.78 31.56 110 55 P H
2457 108.24 - - 95.7 27.32 16.78 31.56 110 55 A H
2491.54 56.58 -17.42 74 43.91 27.4 16.83 31.56 110 55 P H
2483.62 46.02 -7.98 54 334 27.36 16.82 31.56 110 55 A H
H

802.11b
H

CH 10
2457 114.01 - - 101.47 27.32 16.78 31.56 168 302 P \%

2457MHz
2457 109.48 - - 96.94 27.32 16.78 31.56 168 302 A \%
2483.68 58.19 -15.81 74 45.57 27.36 16.82 31.56 168 302 P \%
2483.8 49.85 -4.15 54 37.23 27.36 16.82 31.56 168 302 A \%
\%
\%
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* 2462 113.36 - - 100.81 27.32 16.79 | 31.56 | 302 57 P H
* 2462 109.29 - - 96.74 27.32 16.79 | 31.56 | 302 57 A H
2483.72 59.71 -14.29 74 47.09 27.36 16.82 | 31.56 | 302 57 P H
2483.52 50.11 -3.89 54 37.49 27.36 16.82 | 31.56 | 302 57 A H
H
802.11b
H
CH 11
* 2462 114.54 - - 101.99 27.32 16.79 | 31.56 | 100 61 P \Y
2462MHz
* 2462 109.99 - - 97.44 27.32 16.79 | 31.56 | 100 61 A \Y
2483.52 60.55 -13.45 74 47.93 27.36 16.82 | 31.56 | 100 61 P \Y,
2483.52 52.82 -1.18 54 40.2 27.36 16.82 | 31.56 | 100 61 A \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B35 of B57

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 48.85 -25.15 74 64.61 31.36 10.43 | 57.55 | 100 0 P H
H
H

802.11b
H

CHO1
4824 51.18 -22.82 74 66.94 31.36 10.43 | 57.55 | 120 231 P \Y,

2412MHz
4824 47.89 -6.11 54 63.65 31.36 1043 | 57.55 | 120 231 A \Y,
\Y
\Y,
4874 52.23 -21.77 74 67.75 31.46 1047 | 57.45 | 100 | 301 P H
4874 47.9 -6.1 54 63.42 31.46 10.47 | 57.45 | 100 | 301 A H
7311 51.83 -22.17 74 60.19 36.11 12.8 57.27 | 106 126 P H

802.11b
7311 42.59 -11.41 54 50.95 36.11 12.8 57.27 | 106 126 A H

CH 06
4874 52.28 -21.72 74 67.8 31.46 10.47 | 57.45 | 275 284 P \Y,

2437MHz
4874 48.47 -5.53 54 63.99 31.46 10.47 | 57.45 | 275 284 A \Y
7311 54.51 -19.49 74 62.87 36.11 12.8 57.27 | 100 | 356 P V
7311 46.68 -7.32 54 55.04 36.11 12.8 57.27 | 100 | 356 A \Y
4924 50.02 -23.98 74 65.32 31.56 1049 | 57.35 | 100 | 308 P H
4924 47.3 -6.7 54 62.6 31.56 10.49 | 57.35 | 100 | 308 A H
7386 48.61 -25.39 74 56.93 36.33 12.71 | 57.36 | 100 0 P H

802.11b
H

CH 11
4924 48.87 -25.13 74 64.17 31.56 1049 | 57.35 | 100 0 P \Y

2462MHz
7386 52.18 -21.82 74 60.5 36.33 12.71 | 57.36 | 101 0 P \Y,
7386 46.55 -7.45 54 54.87 36.33 12.71 | 57.36 | 101 0 A \Y,
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)|(H/V)

2390 65.25 -8.75 74 52.98 27.15 16.69 | 31.57 | 287 66 P H
2390 50.48 -3.52 54 38.21 27.15 16.69 | 31.57 | 287 66 A H
* 2412 108.91 - - 96.57 27.19 16.72 | 3157 | 287 66 P H
* 2412 98.64 - - 86.3 27.19 16.72 | 31.57 | 287 66 A H
H

802.11g
H

CHO1

2390 65.85 -8.15 74 53.58 27.15 16.69 | 31.57 | 100 | 104 P \

2412MHz
2390 52.16 -1.84 54 39.89 27.15 16.69 | 31.57 | 100 | 104 A |V
* 2412 110.59 - - 98.25 27.19 16.72 | 31.57 | 100 | 104 P \
* 2412 101.56 - - 89.22 27.19 16.72 | 3157 | 100 | 104 A |V
\
\
2388.26 57.51 -16.49 74 45.26 27.15 16.68 | 31.58 | 119 61 P H
2388.68 45.78 -8.22 54 33.53 27.15 16.68 | 31.58 | 119 61 A H
* 2417 111.48 - - 99.14 27.19 16.72 | 31.57 | 119 61 P H
* 2417 100.81 - - 88.47 27.19 16.72 | 31.57 | 119 61 A H
H

802.11g
H

CH 02

2389.8 61.62 -12.38 74 49.36 27.15 16.68 | 31.57 | 132 94 P \

2417MHz
2389.66 46.79 -7.21 54 34.54 27.15 16.68 | 31.58 | 132 94 AV
* 2417 113.08 - - 100.74 | 27.19 16.72 | 3157 | 132 94 P \
* 2417 102.93 - - 90.59 27.19 16.72 | 3157 | 132 94 AV
\
\
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2387.14 57.02 -16.98 74 44.77 27.15 16.68 31.58 100 54 P H
2389.66 45.03 -8.97 54 32.78 27.15 16.68 31.58 100 54 A H
* 2437 111.58 - - 99.12 27.28 16.75 31.57 100 54 P H
* 2437 101.37 - - 88.91 27.28 16.75 31.57 100 54 A H
2483.97 57.98 -16.02 74 45.36 27.36 16.82 31.56 100 54 P H

802.11g
2483.69 45.23 -8.77 54 32.61 27.36 16.82 31.56 100 54 A H

CH 06
2383.22 58.16 -15.84 74 45.96 27.11 16.67 31.58 107 115 P \%

2437MHz

2388.68 45.62 -8.38 54 33.37 27.15 16.68 31.58 107 115 A \%
* 2437 113.61 - - 101.15 27.28 16.75 31.57 107 115 P \%
* 2437 103.46 - - 91 27.28 16.75 31.57 107 115 A \%
2494.89 56.89 -17.11 74 44.2 274 16.84 31.55 107 115 P \%
2483.55 45.72 -8.28 54 33.1 27.36 16.82 31.56 107 115 A \%
* 2457 112.95 - - 100.41 27.32 16.78 31.56 100 62 P H
* 2457 103.1 - - 90.56 27.32 16.78 31.56 100 62 A H
2484.4 59.1 -14.9 74 46.48 27.36 16.82 31.56 100 62 P H
2483.56 47.05 -6.95 54 34.43 27.36 16.82 31.56 100 62 A H
H

802.11g
H

CH 10
* 2457 113.18 - - 100.64 27.32 16.78 31.56 106 79 P \%

2457MHz
* 2457 103.51 - - 90.97 27.32 16.78 31.56 106 79 A \%
2483.86 62.04 -11.96 74 49.42 27.36 16.82 31.56 106 79 P \%
2484.16 48.16 -5.84 54 35.54 27.36 16.82 31.56 106 79 A \%
\%
\%
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* 2462 113.11 - - 100.56 27.32 16.79 | 31.56 | 100 59 P H
* 2462 102.78 - - 90.23 27.32 16.79 | 31.56 | 100 59 A H
2483.52 64.85 -9.15 74 52.23 27.36 16.82 | 31.56 | 100 59 P H
2483.52 52.78 -1.22 54 40.16 27.36 16.82 | 31.56 | 100 59 A H
H
802.11g
H
CH 11
* 2462 113.2 - - 100.65 27.32 16.79 | 31.56 | 100 79 P \Y
2462MHz
* 2462 102.76 - - 90.21 27.32 16.79 | 31.56 | 100 79 A \Y
2484.96 63.01 -10.99 74 50.39 27.36 16.82 | 31.56 | 100 79 P \Y,
2483.52 49.19 -4.81 54 36.57 27.36 16.82 | 31.56 | 100 79 A \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 42.39 -31.61 74 58.15 31.36 10.43 | 57.55 | 100 0 P H
H
H
802.11g
H
CHO1
4824 43.3 -30.7 74 59.06 31.36 10.43 | 57.55 | 100 0 P \Y,
2412MHz
\Y,
\Y
\Y,
4874 43.98 -30.02 74 59.5 31.46 10.47 | 57.45 | 100 0 P H
7311 47.7 -26.3 74 56.06 36.11 12.8 57.27 | 100 0 P H
H
802.11g
H
CH 06
4874 44.19 -29.81 74 59.71 31.46 10.47 | 57.45 | 100 0 P \Y,
2437MHz
7311 46.2 -27.8 74 54.56 36.11 12.8 57.27 | 100 0 P \Y
\Y,
\Y
4924 41.33 -32.67 74 56.63 31.56 1049 | 57.35 | 100 0 P H
7386 43.67 -30.33 74 51.99 36.33 12.71 | 57.36 | 100 0 P H
H
802.11g
H
CH 11
4924 411 -32.9 74 56.4 31.56 1049 | 57.35 | 100 0 P \Y
2462MHz
7386 44.12 -29.88 74 52.44 36.33 12.71 | 57.36 | 100 0 P V
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

2387.595 57.93 -16.07 74 45.68 27.15 16.68 31.58 100 58 P H

2388.225 45.85 -8.15 54 33.6 27.15 16.68 31.58 100 58 A H

* 2412 106.88 - - 94.54 27.19 16.72 31.57 100 58 P H

* 2412 97.31 - - 84.97 27.19 16.72 31.57 100 58 A H

802.11n H
HT20 H
CHO1 2389.905 64.5 -95 74 52.24 27.15 16.68 31.57 101 93 P \%
2412MHz 2390 51.96 | -2.04 54 3969 | 27.15 | 16.69 | 3157 | 101 | 93 | A | V
* 2412 109.95 - - 97.61 27.19 16.72 31.57 101 93 P \%

* 2412 99.54 - - 87.2 27.19 16.72 31.57 101 93 A \%

\%

\%

2385.74 59.74 -14.26 74 47.49 27.15 16.68 31.58 100 54 P H

2389.52 46.58 -7.42 54 34.33 27.15 16.68 31.58 100 54 A H

* 2417 110.38 - - 98.04 27.19 16.72 31.57 100 54 P H

* 2417 101.31 - - 88.97 27.19 16.72 31.57 100 54 A H

802.11n H
HT20 H
CH 02 2389.8 58.81 -15.19 74 46.55 27.15 16.68 31.57 100 102 P \%
2417MHz 2389.8 46.8 -7.2 54 34.54 27.15 16.68 31.57 100 102 A \%
* 2417 112.08 - - 99.74 27.19 16.72 31.57 100 102 P \%

* 2417 101.65 - - 89.31 | 2719 | 1672 | 3157 | 100 | 102 | A | V

\%

\%

TEL : 886-3-327-3456 Page Number : B41 of B57

FAX : 886-3-328-4978




seonron tas.  FCC RADIO TEST REPORT Report No. : FR882724C

2387.56 58.54 |-15.46 74 46.29 | 27.15 | 16.68 | 31.58 | 306 | 61 P | H
2388.82 44.9 9.1 54 3265 | 27.15 | 16.68 | 31.58 | 306 | 61 A | H
* 2437 111.64 - - 99.18 | 27.28 | 16.75 | 31.57 | 306 | 61 P | H
* 2437 101.1 - - 88.64 | 27.28 | 16.75 | 31.57 | 306 | 61 A | H
802.11n 2485.93 57.16 |-16.84 74 4454 | 2736 | 16.82 | 31.56 | 306 | 61 P | H
HT20 2483.62 4545 | -855 54 32.83 | 27.36 | 16.82 | 31.56 | 306 | 61 A | H
CH 06 2388.82 57.95 |-16.05 74 45.7 27.15 | 16.68 | 31.58 | 114 | 77 P |V
2437MHz 2389.24 4519 | -8.81 54 3294 | 2715 | 16.68 | 31.58 | 114 | 77 A |V
* 2437 112.92 . - 100.46 | 27.28 | 16.75 | 31.57 | 114 | 77 P |V
* 2437 103.26 - - 90.8 27.28 | 16.75 | 3157 | 114 | 77 AV
2483.9 56.58 | -17.42 74 4396 | 27.36 | 16.82 | 3156 | 114 | 77 P |V
2484.32 4535 | -8.65 54 3273 | 27.36 | 16.82 | 3156 | 114 | 77 AV
* 2457 112.28 . - 99.74 | 27.32 | 16.78 | 3156 | 100 | 54 P | H
* 2457 102.43 . - 89.89 | 27.32 | 16.78 | 31.56 | 100 | 54 A | H
2485.24 59.79 |-14.21 74 4717 | 27.36 | 16.82 | 31.56 | 100 | 54 P | H
2483.62 48.03 | -5.97 54 3541 | 27.36 | 16.82 | 31.56 | 100 | 54 A | H
802.11n H
HT20 H
CH 10 * 2457 113.08 - - 10054 | 27.32 | 16.78 | 31.56 | 143 | 300 | P | V
2457MHz | * 2457 103.18 - - 90.64 27.32 | 16.78 | 3156 | 143 | 300 | A |V
2484.04 61.15 |-12.85 74 4853 | 27.36 | 16.82 | 31.56 | 143 | 300 | P | V
2483.74 49.41 | -4.59 54 36.79 | 27.36 | 16.82 | 3156 | 143 | 300 | A | V
\Y
\Y
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* 2462 110.85 - - 98.3 27.32 16.79 31.56 100 62 P H
* 2462 101.22 - - 88.67 27.32 16.79 | 31.56 100 62 A H
2483.52 61.84 -12.16 74 49.22 27.36 16.82 | 31.56 100 62 P H
2483.52 50.89 -3.11 54 38.27 27.36 16.82 31.56 100 62 A H
802.11n H
HT20 H
CH11 * 2462 111.46 - - 98.91 27.32 16.79 | 31.56 127 292 P \%
2462MHz | * 2462 101.33 - - 88.78 | 27.32 | 16.79 | 3156 | 127 | 292 | A | V
2483.52 63.87 -10.13 74 51.25 27.36 16.82 31.56 127 292 P \%
2483.56 52.31 -1.69 54 39.69 27.36 16.82 | 31.56 127 292 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 40.05 -33.95 74 55.81 31.36 10.43 57.55 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 40.16 | -33.84 74 55.92 31.36 10.43 | 57.55 | 100 0 P |V
2412MHz V
\%
\%
4874 45.97 -28.03 74 61.49 31.46 10.47 57.45 100 0 P H
7311 50.59 -23.41 74 58.95 36.11 12.8 57.27 110 291 P H
802.11n 7311 35.15 |-18.85 54 43.51 36.11 12.8 | 5727 | 110 | 291 | A | H
HT20 H
CH 06 4874 45.55 -28.45 74 61.07 31.46 10.47 57.45 100 0 P \%
2437MHz 7311 52.49 | -21.51 74 60.85 | 36.11 12.8 | 57.27 | 314 | 360 v
7311 36.1 -17.9 54 44.46 36.11 12.8 57.27 314 360 A \%
\%
4924 40.92 -33.08 74 56.22 31.56 10.49 57.35 100 0 P H
7386 44.03 |-29.97 74 52.35 36.33 12.71 | 57.36 | 100 0 P H
802.11n H
HT20 H
CH11 4924 42.12 -31.88 74 57.42 31.56 10.49 57.35 100 0 P \%
2462MHz 7386 43.61 |-30.39 74 51.93 36.33 12.71 | 57.36 | 100 0 P |V
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|[(HNV)
2389.38 60.91 |-13.09 74 4866 | 27.15 | 16.68 | 31.58 | 155 | 57 P | H
2390 52.08 | -1.92 54 39.81 | 27.15 | 16.69 | 31.57 | 155 | 57 A | H
* 2422 106.81 - - 94.42 | 2723 | 16.73 | 31.57 | 155 | 57 P | H
* 2422 96.45 - - 84.06 | 27.23 | 16.73 | 31.57 | 155 | 57 A | H
802.11n 2499.93 55.6 -18.4 74 42.91 27.4 16.84 | 31.55 | 155 | 57 P | H
HT40 2483.76 4571 | -8.29 54 33.09 | 27.36 | 16.82 | 31.56 | 155 | 57 A | H
CH 03 2386.16 61.17 |-12.83 74 4892 | 2715 | 16.68 | 31.58 | 100 | 115 | P | V
2422MHz 2390 50.08 | -3.92 54 3781 | 2715 | 1669 | 3157 | 100 | 115 | A | V
* 2422 106.64 - - 9425 | 2723 | 16.73 | 3157 | 100 | 115 | P | V
* 2422 96.72 - - 84.33 | 2723 | 16.73 | 3157 | 100 | 115 | A | V
2485.16 56.18 |-17.82 74 4356 | 27.36 | 16.82 | 3156 | 100 | 115 | P | V
2484.46 4563 | -8.37 54 33.01 | 2736 | 16.82 | 31.56 | 100 | 115 | A | V
2389.52 63.81 |-10.19 74 51.56 | 27.15 | 16.68 | 31.58 | 137 | 60 P | H
2389.94 52.97 -1.03 54 40.71 | 27.15 | 16.68 | 31.57 | 137 | 60 A | H
* 2427 109.16 - - 96.76 | 27.23 | 16.74 | 3157 | 137 | 60 P | H
* 2427 98.7 - - 86.3 2723 | 16.74 | 31.57 | 137 | 60 A | H
802.11n 2494.96 57.43 | -16.57 74 44.74 27.4 16.84 | 31.55 | 137 | 60 P | H
HT40 2484.53 46.57 -7.43 54 33.95 | 27.36 | 16.82 | 3156 | 137 | 60 A | H
CH 04 2389.8 63.63 | -10.37 74 51.37 | 27.15 | 16.68 | 31.57 | 133 | 79 P |V
2427MHz 2389.66 52.47 -1.53 54 40.22 27.15 | 16.68 | 31.58 | 133 79 A |V
* 2427 110.06 - - 97.66 | 27.23 | 16.74 | 31.57 | 133 | 79 P |V
* 2427 99.81 - - 87.41 | 2723 | 16.74 | 3157 | 133 | 79 AV
2497.69 57.44 |-16.56 74 44.75 27.4 16.84 | 31.55 | 133 | 79 P |V
2483.9 46.29 | -7.71 54 3367 | 27.36 | 16.82 | 31.56 | 133 | 79 A |V
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2389.94 61.27 |-12.73 74 49.01 | 27.15 | 16.68 | 31.57 | 100 | 30 P | H
2389.52 48.62 -5.38 54 36.37 | 27.15 | 16.68 | 31.58 | 100 | 30 A | H
* 2437 106.47 - - 94.01 | 27.28 | 16.75 | 31.57 | 100 | 30 P | H
* 2437 96.06 - - 83.6 27.28 | 16.75 | 31.57 | 100 | 30 A | H
802.11n 2483.55 61.97 |-12.03 74 4935 | 27.36 | 16.82 | 31.56 | 100 | 30 P | H
HT40 2484.11 50.05 | -3.95 54 3743 | 27.36 | 16.82 | 31.56 | 100 | 30 A | H
CH 06 2389.38 62.31 | -11.69 74 50.06 | 27.15 | 1668 | 3158 | 112 | 113 | P | V
2437MHz 2389.66 51.73 | -2.27 54 39.48 | 27.15 | 1668 | 3158 | 112 | 113 | A | V
* 2437 108.41 . - 95.95 | 27.28 | 16.75 | 3157 | 112 | 113 | P | V
* 2437 99.33 - - 86.87 | 27.28 | 16.75 | 3157 | 112 | 113 | A | V
2484.88 57.24 |-16.76 74 4462 | 2736 | 16.82 | 3156 | 112 | 113 | P | V
2483.55 46.84 | -7.16 54 3422 | 2736 | 1682 | 3156 | 112 | 113 | A | V
2389.38 56.03 | -17.97 74 4378 | 27.15 | 16.68 | 31.58 | 100 | 57 P | H
2389.66 4568 | -8.32 54 3343 | 27.15 | 16.68 | 31.58 | 100 | 57 A | H
* 2447 106.77 - - 94.28 | 27.28 | 16.77 | 31.56 | 100 | 57 P | H
* 2447 96.41 . - 83.92 | 27.28 | 16.77 | 3156 | 100 | 57 A | H
802.11n 2484.81 61.42 |-12.58 74 48.8 27.36 | 16.82 | 31.56 | 100 | 57 P | H
HT40 2484.39 50.38 | -3.62 54 37.76 | 27.36 | 16.82 | 31.56 | 100 | 57 A | H
CH 08 2317.42 56.49 |-17.51 74 4456 | 26.94 | 16.58 | 31.59 | 101 | 76 P |V
2447MHz 2388.26 45.59 -8.41 54 33.34 27.15 | 16.68 | 31.58 | 101 76 A |V
* 2447 107.1 - - 94.61 | 27.28 | 16.77 | 3156 | 101 | 76 P |V
* 2447 97.09 - - 84.6 27.28 | 16.77 | 31.56 | 101 | 76 AV
2484.39 62.62 | -11.38 74 50 27.36 | 16.82 | 31.56 | 101 | 76 P |V
2484.81 52.02 -1.98 54 39.4 27.36 | 16.82 | 31.56 | 101 | 76 AV
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2389.52 58.22 -15.78 74 45.97 27.15 16.68 31.58 131 58 P H
2387.98 45.7 -8.3 54 33.45 27.15 16.68 31.58 131 58 A H
2452 108.03 - - 95.53 27.28 16.78 | 3156 | 131 58 P H
2452 98.35 - - 85.85 27.28 16.78 31.56 131 58 A H
802.11n 2484.18 62.67 -11.33 74 50.05 27.36 16.82 | 3156 | 131 58 P H
HT40 2483.5 52.58 -1.42 54 39.96 27.36 16.82 31.56 131 58 A H
CH 09 2354.66 56.04 |-17.96 74 43.92 27.07 16.63 | 31.58 | 100 93 P |V
2452MHz 2389.38 45.84 -8.16 54 33.59 27.15 16.68 31.58 100 93 A \%
2452 107.03 - - 94.53 27.28 16.78 31.56 100 93 P \%
2452 97.17 - - 84.67 27.28 16.78 | 31.56 | 100 93 A |V
2484.6 60.9 -13.1 74 48.28 27.36 16.82 31.56 100 93 P \%
2484.11 51.43 -2.57 54 38.81 27.36 16.82 | 31.56 | 100 93 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4844 40.08 -33.92 74 55.75 31.39 10.45 57.51 100 0 P H
7266 45.25 -28.75 74 53.61 36.02 12.84 | 57.22 100 0 P H
802.11n H
HT40 H
CHO03 4844 41.3 -32.7 74 56.97 31.39 10.45 57.51 100 0 P \%
2422MHz 7266 44.88 | -29.12 74 53.24 | 36.02 | 12.84 | 57.22 | 100 0 P |V
\%
\%
4874 40.75 -33.25 74 56.27 31.46 10.47 57.45 100 0 P H
7311 44.95 -29.05 74 53.31 36.11 12.8 57.27 100 0 P H
802.11n H
HT40 H
CH 06 4874 41.56 -32.44 74 57.08 31.46 10.47 57.45 100 0 P \%
2437MHz 7311 4561 | -28.39 74 53.97 | 36.11 12.8 | 57.27 | 100 0 P |V
\%
\%
4904 41.29 -32.71 74 56.67 31.53 10.48 57.39 100 0 P H
7356 44.82 -29.18 74 53.17 36.24 12.74 57.33 100 0 P H
802.11n H
HT40 H
CH 09 4904 41.57 -32.43 74 56.95 31.53 10.48 57.39 100 0 P \%
2452MHz 7356 4547 | -28.53 74 53.82 | 36.24 | 12.74 | 57.33 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
73.47 29.58 -10.42 40 46.17 12.65 1.21 30.45 100 0 P H
135.57 28.5 -15 43.5 40.02 17.22 1.65 30.39 - - P H
167.43 27.11 -16.39 435 39.88 15.66 1.93 30.36 - - P H
738.2 31.5 -14.5 46 29.38 27.75 3.8 29.43 - - P H
846 32.48 |-13.52 46 28.91 28.71 4.08 29.22 - - P H
885.9 34.85 -11.15 46 30.83 28.97 4.21 29.16 - - P H
H
H
H
H
2.4GHz H
802.11n H
HT40 30 33.31 -6.69 40 38.22 24.57 0.7 30.18 | 100 0 P |V
LF 40.53 28.56 | -11.44 40 39.28 | 18.76 | 0.86 | 30.34 - - P |V
92.91 25.02 -18.48 43.5 39.12 14.97 1.37 30.44 - - P \%
776 31.71 -14.29 46 29.19 27.95 3.91 29.34 - - P \%
868.4 34.19 -11.81 46 30.17 29.06 4.15 29.19 - - P \%
957.3 35.23 -10.77 46 28.92 30.84 4.44 28.97 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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<TXBF Mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
2390 62.15 -11.85 74 49.88 27.15 16.69 31.57 314 64 P H
2390 52.26 -1.74 54 39.99 27.15 16.69 | 31.57 314 64 P H
* 2412 107.28 - - 94.94 27.19 16.72 31.57 314 64 P H
* 2412 92.2 - - 79.86 27.19 16.72 | 31.57 314 64 A H
802.11ac H
VHT20 H
CHO1 2390 66.26 -7.74 74 53.99 27.15 16.69 | 31.57 102 103 P \%
2412MHz 2389.905 52.34 | -1.66 54 40.08 | 27.15 | 16.68 | 3157 | 102 | 103 | A | V
* 2412 107.89 - - 95.55 27.19 16.72 31.57 102 103 P \%
* 2412 96.26 - - 83.92 27.19 16.72 31.57 102 103 A \%
\%
\%
2388.96 58.46 -15.54 74 46.21 27.15 16.68 31.58 309 61 P H
2389.66 46.42 -7.58 54 34.17 27.15 16.68 31.58 309 61 A H
* 2437 112.59 - - 100.13 27.28 16.75 31.57 309 61 P H
* 2437 102.54 - - 90.08 27.28 16.75 31.57 309 61 A H
802.11ac 2484.25 59.94 -14.06 74 47.32 27.36 16.82 31.56 309 61 P H
VHT20 2484.74 46.91 -7.09 54 34.29 27.36 16.82 | 31.56 309 61 A H
CH 06 2384.2 57.03 -16.97 74 44.82 27.11 16.68 31.58 105 291 P \%
2437MHz 2389.94 4569 | -8.31 54 3343 | 2715 | 16.68 | 3157 | 105 | 291 | A | V
* 2437 111.91 - - 99.45 27.28 16.75 31.57 105 291 P \%
* 2437 101.57 - - 89.11 27.28 16.75 31.57 105 291 A \%
2484.74 58.42 -15.58 74 45.8 27.36 16.82 31.56 105 291 P \%
2483.62 46.4 -7.6 54 33.78 27.36 16.82 31.56 105 291 A \%
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* 2462 109.13 - - 96.58 27.32 16.79 31.56 300 61 P H
* 2462 98.68 - - 86.13 27.32 16.79 | 31.56 300 61 A H
2483.68 68.55 -5.45 74 55.93 27.36 16.82 | 31.56 300 61 P H
2483.56 52.16 -1.84 54 39.54 27.36 16.82 31.56 300 61 A H
802.11ac H
VHT20 H
CH11 * 2462 109.31 - - 96.76 27.32 16.79 31.56 175 317 P \%
2462MHz | * 2462 97.18 - - 84.63 | 27.32 | 16.79 | 3156 | 175 | 317 | A | V
2483.6 63.68 -10.32 74 51.06 27.36 16.82 31.56 175 317 P \%
2483.6 50.44 -3.56 54 37.82 27.36 16.82 | 31.56 175 317 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 43.14 -30.86 74 58.9 31.36 10.43 57.55 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 46.69 -27.31 74 62.45 31.36 10.43 57.55 100 0 P \%
2412MHz V
\%
\%
4874 53.03 -20.97 74 68.55 31.46 10.47 57.45 100 295 P H
4874 46.48 -7.52 54 62 31.46 10.47 57.45 100 295 A H
802.11ac 7311 48.25 -25.75 74 56.61 36.11 12.8 57.27 100 0 P H
VHT20 H
CH 06 4874 48.03 -25.97 74 63.55 31.46 10.47 57.45 100 0 P \%
2437MHz 7311 46.94 | -27.06 74 55.3 36.11 12.8 | 57.27 | 100 0 P |V
\%
\%
4924 42.96 -31.04 74 58.26 31.56 10.49 57.35 100 0 P H
7386 46.64 |-27.36 74 54.96 36.33 12.71 | 57.36 | 100 0 P H
802.11ac H
VHT20 H
CH11 4924 41.69 -32.31 74 56.99 31.56 10.49 57.35 100 0 P \%
2462MHz 7386 4464 | -29.36 74 52.96 | 36.33 | 12.71 | 57.36 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|[(HNV)
2389.38 62.34 | -11.66 74 50.09 | 27.15 | 16.68 | 31.58 | 152 | 136 | P | H
2389.66 49.63 | -4.37 54 37.38 | 2715 | 1668 | 3158 | 152 | 136 | A | H
* 2422 103.27 - - 90.88 | 27.23 | 16.73 | 3157 | 152 | 136 | P | H
* 2422 92.27 - - 79.88 | 27.23 | 16.73 | 3157 | 152 | 136 | A | H
802.11ac 2493.91 55.98 |-18.02 74 43.29 27.4 16.84 | 3155 | 152 | 136 | P | H
VHT40 2484.32 45.37 -8.63 54 3275 | 27.36 | 16.82 | 3156 | 152 | 136 | A | H
CH 03 2387.98 65.17 -8.83 74 5292 | 2715 | 16.68 | 31.58 | 107 | 103 | P | V
2422MHz 2389.66 52.81 | -1.19 54 4056 | 27.15 | 16.68 | 3158 | 107 | 103 | A | V
* 2422 106.94 - - 9455 | 2723 | 16.73 | 31.57 | 107 | 103 | P | V
* 2422 96.05 - - 83.66 | 27.23 | 16.73 | 3157 | 107 | 103 | A | V
2483.55 57.75 |-16.25 74 4513 | 27.36 | 16.82 | 3156 | 107 | 103 | P | V
2484.88 4575 | -8.25 54 33.13 | 27.36 | 16.82 | 31.56 | 107 | 103 | P | V
2389.94 59.22 |-14.78 74 46.96 | 27.15 | 16.68 | 3157 | 140 | 134 | P | H
2389.8 49.16 | -4.84 54 36.9 2715 | 16.68 | 3157 | 140 | 134 | A | H
* 2437 104.81 - - 9235 | 27.28 | 16.75 | 31.57 | 140 | 134 | P | H
* 2437 95.3 - - 82.84 | 2728 | 16.75 | 31.57 | 140 | 134 | A | H
802.11ac 2483.62 60.56 | -13.44 74 47.94 | 2736 | 16.82 | 3156 | 140 | 134 | P | H
VHT40 2483.9 48.99 | -5.01 54 36.37 | 27.36 | 16.82 | 31.56 | 140 | 134 | A | H
CH 06 2389.8 63.67 |-10.33 74 5141 | 27.15 | 1668 | 3157 | 110 | 117 | P | V
2437MHz 2389.66 52.9 -1.1 54 40.65 27.15 | 16.68 | 31.58 | 110 | 117 | A | V
* 2437 109.61 - - 97.15 | 27.28 | 16.75 | 3157 | 110 | 117 | P | V
* 2437 98.98 - - 86.52 | 27.28 | 16.75 | 3157 | 110 | 117 | A | V
2483.5 63.25 |-10.75 74 50.63 | 27.36 | 16.82 | 3156 | 110 | 117 | P | V
24835 50.98 | -3.02 54 38.36 | 27.36 | 16.82 | 31.56 | 110 | 117 | A | V
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2349.34 56.52 -17.48 74 44.45 27.03 16.62 31.58 104 73 P H
2389.8 45.35 -8.65 54 33.09 27.15 16.68 | 31.57 | 104 73 A | H
* 2452 101.11 - - 88.61 27.28 16.78 31.56 104 73 P H
* 2452 90.34 - - 77.84 27.28 16.78 31.56 104 73 A H
802.11ac 2485.44 63.42 -10.58 74 50.8 27.36 16.82 | 31.56 | 104 73 P H
VHT40 2485.3 48.32 -5.68 54 35.7 27.36 16.82 31.56 104 73 A H
CH 09 2389.94 58.22 -15.78 74 45.96 27.15 16.68 | 31.57 | 100 | 112 P |V
2452MHz 2389.94 46 -8 54 33.74 27.15 16.68 31.57 100 112 A \%
* 2452 105.67 - - 93.17 27.28 16.78 31.56 100 112 P \%
* 2452 95.35 - - 82.85 27.28 16.78 | 31.56 | 100 | 112 A |V
2483.83 65.88 -8.12 74 53.26 27.36 16.82 31.56 100 112 P \%
2483.76 52.45 -1.55 54 39.83 27.36 16.82 | 31.56 | 100 | 112 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4844 43.24 -30.76 74 58.91 31.39 10.45 57.51 100 0 P H
7266 48.86 -25.14 74 57.22 36.02 12.84 | 57.22 100 0 P H
802.11ac H
VHT40 H
CHO03 4844 43.04 -30.96 74 58.71 31.39 10.45 57.51 100 0 P \%
2422MHz 7266 46.17 | -27.83 74 5453 | 36.02 | 12.84 | 57.22 | 100 0 P |V
\%
\%
4874 47.63 -26.37 74 63.15 31.46 10.47 57.45 100 0 P H
7311 51.39 -22.61 74 59.75 36.11 12.8 57.27 100 245 P H
802.11ac 7311 38.82 |-15.18 54 47.18 36.11 128 | 57.27 | 100 | 245 | A | H
VHT40 H
CH 06 4874 47.65 -26.35 74 63.17 31.46 10.47 57.45 100 0 P \%
2437MHz 7311 50.55 | -23.45 74 58.91 | 36.11 12.8 | 57.27 | 100 | 177 v
7311 39.53 -14.47 54 47.89 36.11 12.8 57.27 100 177 A \%
\%
4904 40.01 -33.99 74 55.39 31.53 10.48 57.39 100 0 P H
7356 46.09 -27.91 74 54.44 36.24 12.74 57.33 100 0 P H
802.11ac H
VHT40 H
CH 09 4904 40.59 -33.41 74 55.97 31.53 10.48 57.39 100 0 P \%
2452MHz 7356 46.01 | -27.99 74 5436 | 36.24 | 12.74 | 57.33 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)|/(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBpV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBpV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBpyV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission Plots

Temperature : 22~25°C

Test Engineer : Jack Cheng, Lance Chiang, and Peter Liao
Relative Humidity : [53~67%

Note symbol

-L Low channel location

-R High channel location
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<CDD Mode>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Fundamental

.
n / n
" —
st b -
O -
o N N N
romney Fooncy

Site 2 03CHI2-HY Site 03CHI2-HY

Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
Peak RBWHI000000KHz VBW:3000 000Kz SWT-Auto REWHIO00000K+ 12 VB 3060 000K+ 2 SWT-Ao

Detector Peak Detector Peak

Project sazra Project cazrea

Mode 12 Mode 12

Serting 15 Serring 185

30| 30
0] 10
10 2520, ED 7360 2580 2200 215 000 00 Te00. 1700, 1900 2100 2300 7500 2700 E
Froquency (MHz) Frequency (Mz)
03CHI2-HY Site 03CHIZ-HY
Condition AVG_BE 54 3m HORN_9120D_1328 HORTZONTAL Condition AVG_54 3m HORN_9120D_1328 HORIZONTAL
AV RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
g . Detector peak Detector peak
Project :882724 Project 882724
Mode 12 Mode 12
Setting 1185 Serting 185
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) @Buvim) Date: 2018.09.08 A @Buvim) Date: 20180908
130) 130
o 19
)
% / 9
7 / 7
- g RO
50 P S PP BRIV
E 30
10 10
S0 220, 240, 7360, 780, Za00. 715 000 00 500 1700 1900 Zioo 2300 2600 2700, 000
Freaquency (WHD) Freavency (WHz)
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Report No. : FR882724C
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Report No. : FR882724C
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Report No. : FR882724C
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Report No. : FR882724C
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FCC RADIO TEST REPORT

Report No. : FR882724C
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Report No. : FR882724C
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g. Defector +Peak Detector Peak
Project 1882724 Project 882724
Mode ‘24 Mode 24
Setting 17 Setting 7

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

.
90l \
\M“‘\. PEAK_BE_74,
70| \
‘
WMWMWWMWMWWM
50 J‘
d
J
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Left blank
Project 882724
Mode 4
Setting 217
o T
7 SN
e
L AVG_BE 54|
d — 1
d
J
Site 03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
Avg. Left blank
Project 1882724
Mode 124
Setting 217

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Vertical

Fundamental

) @Buvim) Dote: 20160908 ) @Buvim) Date: 20180908
130) 130
o 19 T
-
% 9
/ peak 74
7 e 7o —
s L e scec
5 A PR P A SR Sl
E 30
10 10
02320, 740, 60, 7380, Za00, Zam. Zak0. 28 000 00 1500 1700 1900 Zioo 2300 2600 2700, 000
Frequency (WHn) Frequency Mz
site 03CHI2-HY site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project 882724 Project 882724
Mode 2 Mode 2
Setting 17 Setting 7
) @Buvim) Dote: 20160908 ) @Buvim) Date: 20180908
130) 130
o 0
) 4
% // — %
7 \ i
”/ A6 54
« A P R ——
J R A
30 30
10 10
0220, 7540, 260, 7380, 7400, . Zak0. 28 000 00 500 1700 100 Zio0 2300 2600 2700, o000
Frequency (WH) Freauency (WH2)
site 03CHI2-HY site 03CH1Z-HY
Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition AVG_54 3m HORN_9120D_1328 VERTICAL
AV +RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project +882724 Project 882724
Mode 24 Mode 2
Setting 17 Seting 7

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR882724C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CHO6 2437MHz - R
1 Vertical Fundamental
[P
70| "
\LMM :
o
N
AT
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Left Blank

frt

Mode 4

Setting 217

o

\\\ AVG_BE_54

50/ S

o

N
Site 03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL

Avg - RBW:1000.000KHz VBW:1000KHz SWT:Auto Left Bl ank

. N ';EE?;ZAQ

lode 24

217

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH10 2457MHz

Horizontal

Fundamental

1 9Buvim) Date: 2018.09.05.

130

ol

//'/”’“”x

A @Buvim)

Dato: 2018.09.05

\M —— il ek 14
70 70 / L
‘ e
st b oot msinbosst]
50 R R e s
E 30
10 10
T 2450, za60. za10. 2400, 2050, z 000 00 500 1700 1900 Zio 2300 2600 2700, 000
Frequency (W) Frequency Mz
site 03CHI2-HY site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project 882724 Project 882724
Mode 25 Mode 25
Setting 17 Setting 7
) @Buvim) Date: 2018.09.05 ) @Buvim) Date: 20180005
130) 130
o 0
« T \\ w
7 RS i
\ AVG BE 54 A6 54
s s 2 —
[ ——— 2 U S R e
30 30
10 10
7 750, Za60. Za10. 200, 2050, z 000 00 500 1700 100 Zio0 2300 2600 2700, o000
Frequency (WH) Freauency (WH2)
site 03CHI2-HY site 03CH1Z-HY
Condition AV6_BE_54 3m HORN_9120D_1328 HORTZONTAL Condition AVG_54 3m HORN_9120D_1328 HORTZONTAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project +882724 Project 882724
Mode :25 Mode 25
Setting 17 Seting 7

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH10 2457MHz

Vertical

Fundament

al

1 9Buvim)

Date: 2018.09.05.

130

ol

A @Buvim)

Dato: 2018.09.05

o peAK_BE 74 peak 74
m T n MJ R
T4 | SO
it o
50 PP RS
E 30
10 10
T 2450, za60. za10. 2400, 2050, z 000 00 1500 1700 1900, 700, 250, 2700, 000
Frequency (W) Frequency Mz
site 03CHI2-HY site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project 882724 Project 882724
Mode 25 Mode 25
Setting 17 Setting 7
) @Buvim) Date: 2018.09.05 ) @Buvim) Date: 20180005
130) 130
o 0
o M. Y o0 [
- \ "
-
\\ A6 BE 54 / 6 54
5 ~l_ 5 {
S E———
N S O
R O S
30 30
10 10
7 750, Za60. Za10. 200, 2050, z 000 00 500 1700 100 Zio0 2300 2600 2700, o000
Frequency (WH) Freauency (WH2)
site 03CHI2-HY site 03CH1Z-HY
Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition AVG_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project +882724 Project 882724
Mode :25 Mode 25
Setting 17 Seting 7

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal

Fundamental

A (9Buvim)

Date: 2018.09.08

e

\W

PEAK BE 74

i g ool

450 2463.2465. 2467, 2469, 2471, 2473, 24752477, 2479, 241,245

35,2485, 2407, 2459.2491, 2490, 2495.2497. 2

A @Buvim)

Dato: 2018.09.08

peak_74]

WMMWWWWMMMMWW

[

300, T500. 1700 1900 2100. 2300,

500 2700, 3000

Frequency (WHi) Freavency (WHz)
site 03CHI2-HY site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project 882724 Project 882724
Mode :26 Mode 2
Setting 1155 Setting 155
) @Buvim) Date: 2018.00.08 ) @Buvim) Date: 20180908
130) 130
o 0
SR Ay |
a0 N a0
7 L i
T AVG BE 54 A6 54
50 S 50 __ff/ e re———
30 30
10 10
/460 2463.2455. 2467, 2468, 2471, 2473, 24752477, 2475, 2401, 2403, 2485. 2407, 24802491, 2493, 2496.2407. 2 000 00 500 1700 1900 Zio0 2300 2600 2700, o000
Frequency (Mi) Freauency (MHz)
site 03CHI2-HY site 03CH1Z-HY
Condition + AV6_BE_54 3m HORN_9120D_1328 HORTZONTAL Condition AVG_54 3m HORN_9120D_1328 HORTZONTAL
AV +RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project +882724 Project 882724
Mode i26 Mode 2
Setting 1155 Seting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

Vertical

Fundament

al

Peak

1 aouvim) Dot 2018.08.08
12
o
Fodn
90| N
\‘w PEAK_BE 74
70 ""‘WM
bty
s

450 2463.2465. 2457, 2469, 2471, 2470, 2475. 2477, 2479, 2401, 2409, 245, 2457, 2459.2491.2493.2495.2497. 2

Freauency (WHz)

Site 03CH12-HY

Condition PEAK_BE_74 3m HORN_9120D>_1328 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector Peak

A @Buvim)

Dato: 2018.09.08

peak_74]

B

o P — et
it

[ A e

3

1

L B0 00 7% S0
Freasency (W)

site 03CHIZ-HY

Condition PEAK_74 3m HORN_9120D_1328 VERTICAL

RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto

Detector Peak
Project 882724 Project 882724
Mode :26 Mode 2
Setting 1155 Setting 155
) @Buvim) Date: 2018.09.08 A @Buvim) Date: 2018.09.08
130) 130
o 0
sa—w\\ %
7 ¢ K
S|
Tl AVG BE 54 G 54
s -t s G B——
S —
30 30
10 10
/460 2463.2455. 2467, 2468, 2471, 2473, 24752477, 2475, 2401, 2403, 2405. 2407, 24802491, 2493, 2496.2407. 2 000 00 500 1700 1900 Zio0 2300 2600 2700, o000
Freauency (WHz) Freavency (WHz)
site 03CHI2-HY site 03CHI2-HY
Condition + AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition AVG_54 3m HORN_9120D_1328 VERTICAL
AV +RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
. Detector +Peak Detector Peak

Project +882724 Project 882724

Mode i26 Mode 2

Setting 1155 Seting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR882724C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

1 Horizontal Fundamental

1 (g8 Date: 2018.09.05. A (dBuvim) Date: 2018.0908

N : WJ/ \ i | L ben 4
»WWWMWT#

PRI I SURE
5 Attt
xq 30
" o
o T T 7o 7 T 6 T T B B% Be 7w =
Froauency iz reguency (ke
2 03CHI2-HY Site 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
P ea k RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
project asr2a project 882724
Mode 27 Mode 27
Setting 1as Setting s
-y bate: 2016.00.08 - oate:216.08.08
134 1
o o
o r"ﬁﬁ\x\ o
1 7 7
] JIt shss
50| = 50 —
xq 30
e w
SomH i e D 7 s T 6w T T mw Bo Be 7w E
Froauency iz Hroaiency (o
site o3cHIZ HY site o3cHI2 HY
Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition 'AV6_54 3m HORN_9120D_1328 HORIZONTAL
Av REWH1000 000KHz VBW:3000KHz SWTiAuto REWH1000000KH2 VBW:3.000KHz SWTiAuto
g . Defector Peak Detector Peak
project ‘882724 project sse724
Mode 127 Mode 27
Setting (145 Setting 15

TEL : 886-3-327-3456 Page Number : C38 of C232
FAX : 886-3-328-4978



seonron tas.  FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

1 Horizontal Fundamental
“ St
hw"w' ; At b i
o
o
N
AT
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL
TSR AN A
Peak Left Blank
Project 882724
Mode 27
Setting 1145

Avg.

1 (dBuvim) Date: 2018.09.08.

b \\N -
S S AV BE 54|

50) L

e

0]

430 2040, 250, 260, 2470, 220, 2280, 2500
Frequency (WHz)
Site 03CHI2-HY
Condition AVG_BE_54 3m HORN_9120D_1328 HORTZONTAL
+RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Detector +Peak
Project :882724
Mode 27
Setting $145

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

Vertical

Fundament

al

) dBovim) Date: 20180908 ) @Bavim) Date: 20180908
10 120
o o
— .
o0l [T 90
penc 74
) n i
ot AUDR
R R RN SO e B o
50 S0l A A
20 0
1 1
0T, 0. 700, 7300, 7 T 00 o0 w00 w000, T B0 @, 00
Frequency (uH) Freauency (MHz)
site 03CHIZ-HY site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Pe ak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Deector Peak Detector Peak
Project 882724 Project 882724
Mode 227 Mode 27
Setting 1145 Setting 145
) dBovim) Date: 2018.09.08 ) @Buvim) Date: 20180008
a0 10
o o
a0 %0
v
7 n
\_| A6
5 i 5 N
S O N O s o
30 E
1o 1
0T, =0 0. 7300, 00, 7 70 00 T N T[N < N = M ) 00
Frequency (WH) Frequency Wz
Site 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition AVG_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
g . Detector :Peak Detector Peak
Project 1882724 Project 882724
Mode 227 Mode 27
Setting 1145 Setting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Vertical

Fundamental

1 9Buvim)

Date: 2018.09.08

PEAK_BE_74

1

T T L m e
site oscHiz Y
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto L eft b I an k
Detector Peak
Project 882724
Mode 27
Setting 1145
-
N\
. |
\ A e s
« —
«
¥
Site 03CHI12-HY
Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
REWFLOGH000KHE VOW 3000 SWTAUTo
Avg. Left blank
Project 1882724
Mode 227
Setting 1145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

) dBovim) Date: 2018.00.05 s aBavimy Dot 2018.08.05
10 120
10| 110 1
ROy WN‘.\,\
« / ‘ «
/ \
penc 74
) - n / \
WWMW«WWM ok
50 SOt
20 0
1 1
0T, 0. 700, 7300, 7 T L N O T 00
reqsency (e Freauency (MHz)
site 03CHIZ-HY site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Pe ak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Deector Peak Detector Peak
Project 882724 Project 882724
Mode 228 Mode 28
Setting 155 Setting 155
) dBovim) Date 2018.00.05 ) aBavimy Date 2018.08.05
a0 10
o o
+
P {W Y ‘\ o
/
7 n
/ A\
A6
50 —= 50 f —
~ B, N D B P R
30 E
1o 1
0T, =0 0. 7300, 00, 7 70 L (O 00
reqvency (e Freasency (W)
Site 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition AVG_54 3m HORN_9120D_1328 HORIZONTAL
AV + RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
g . Detector :Peak Detector Peak
Project 882724 Project 882724
Mode 228 Mode 28
Setting 1155 Setting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO4 2427MHz - R

Horizontal

Fundamental

Peak

1 9Buvim)

Date: 2018.09.06.

PEAK_BE_74

430 240, 2450, 2460, 2470, 2450
Freauency (WHz)
Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D>_1328 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak

250, 2500

Left Blank

Project 882724
Mode 8
Setting 1155

T

7 \

\"/ T AVG_BE_54

50f \\‘*—\; m —

d

J

Site 03CH12-HY

Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL

cAve st noney oz gz
Avg. Left Blank

Project 1882724

Mode 128

Setting 1155

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C43 of C232



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO4 2427MHz - L

Vertical

Fundamental

) 9Buvim)

Date: 2018.09.05.

) avim) Dater2018.00.05
10 120
o o
1
U
90f ™ 90}
n \ m )
.
VWWMMMVWWMWM Mot yrapisntorpiial
s s
20 0
1 1
0T, 0. 700, 7300, 7 T 00 FE T T T[N < M = M ) 00
Frequency (uH) Freauency (MHz)
site 03CHIZ-HY site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Pe ak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Deector Peak Detector Peak
Project 882724 Project 882724
Mode :28 Mode 28
Setting 155 Setting 155
) dBovim) Date: 2010905 J o) Dater 2018.00.05
a0 10
o o
:
a0 e %0
// AVG_54)
s PR
30 0
1o 1
0T, =0 0. 7300, 00, 7 70 00 T N T[N < N = M ) 00
requency (o Freauency iz
Site 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
g . Detector :Peak Detector Peak
Project 1882724 Project 882724
Mode 128 Mode 28
Setting 1155 Setting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO4 2427MHz - R

Vertical

Fundamental

Peak

1 9Buvim)

Date: 2018.09.06.

PEAK_BE_74
7
Hha mm%
e
30
10|
430 240, 2450, 2460, 2470, 2450 2 2500
Freauency (WHz)
Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D>_1328 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Detector Peak
Project 882724
Mode 28
Setting 1155
1 (4Buvim) Date: 2018.09.06
130
o)
B —
i L
de AvG_BE 54|
50) S
e
0]
430 2040, 250, 260, 2470, 220, 2280, 2500
Frequency (WHz)
site 03CHI2-HY
Condition AVG_BE_54 3m HORN_9120D_1328 VERTICAL
 RBWEI000.000KHz VBWE3.000KHz SWT:Auto L ft b | k
Avg. betctor e e an
Project :882724
Mode i28
Setting 1155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

Horizontal

Fundamental

) 9Buvim)

Date: 2018.09.08

130

ol

e

A @Buvim)

Dato: 2018.09.08

1

\ peak_74]

IO BT
7 IR S PRSI

]

0T, 0. 700, 7300, 00, 7 T 00 [ R T T B0 @, 00
Frequency (uH) Freauency (MHz)
site 03CHIZ-HY site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Pe ak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Deector Peak Detector Peak
Project 882724 Project 882724
Mode 29 Mode 29
Setting 116 Sefting 16
) dBovim) Date: 2018.09.08 J o) Dater2018.00.08
a0 10
o o
|
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Site 03CHI12-HY Site 03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1328 HORTZONTAL
AV + RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
g . Detector :Peak Detector Peak
Project 1882724 Project 882724
Mode 129 Mode 29
Setting 116 Setting 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11n HT40 CHO6 2437MHz - R
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1 9Buvim)
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e e———
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+ RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto
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pra——
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Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Left b I an k
Detector Pea
Project 882724
Mode 9
Setting i16
s aBm) Date: 2018.00.08

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

Vertical
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1 dBuv
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T
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penc 74
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20 0
1 1
0T, 0. 700, 7300, 00, 7 T 00 EE T T < M = M ) 00
Frequency (uH) Freauency (MHz)
site 03CHIZ-HY site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Pe ak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Deector Peak Detector Peak
Project 882724 Project 882724
Mode 29 Mode 29
Setting 116 Setting 16
) dBovim) Date: 2018.09.08 J o) Dater2018.00.08
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0T, =0 0. 7300, 00, 7 70 00 EE T T < M = M ) 00
requency (o Freavency (W)
Site 03CHI12-HY Site 03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
g . Detector :Peak Detector Peak
Project 1882724 Project 882724
Mode 129 Mode 29
Setting 116 Setting 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11n HT40 CHO6 2437MHz - R
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J
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL

Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Left blank

Project 882724
Mode 9
Setting 116
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A S o e en
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Project 1882724
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Setting 116

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO8 2447MHz - L

Horizontal

Fundamental
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Frequency (uH) Freauency (MHz)
site 03CHIZ-HY site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Pe ak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Deector Peak Detector Peak
Project 882724 Project 882724
Mode 230 Mode 30
Setting 114 Setting 14
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Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition AVG_54 3m HORN_9120D_1328 HORIZONTAL
AV + RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
g . Detector :Peak Detector Peak
Project 882724 Project 882724
Mode 230 Mode 30
Setting 114 Setting 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO8 2447MHz - R

Horizontal

Fundamental

1 9Buvim)

Date: 2018.09.05.
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240, 2450, 2460, 2470
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AV6_BE_54 3m HORN_9120D>_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto
+Peak
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430 2040, 2450, 2460, 2470, 2280, 2280, 2500
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Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Left bl an k
Detector Peak
Project 882724
Mode 0
Setting i14
1 (4Buvim) Date: 2018.09.05

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Pe ak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Deector Peak Detector Peak
Project 882724 Project 882724
Mode 30 Mode 30
Setting 114 Setting 14
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Condition AVG_BE_54 3m HORN_9120D_1328 VERTICAL Condition AVG_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
g . Detector :Peak Detector Peak
Project 882724 Project 882724
Mode 230 Mode 30
Setting 114 Setting 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Project 882724
Mode 0
Setting i1

Left blank
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AV BE 54|

0. 2450, 250, 2500
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Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Pe ak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Deector Peak Detector Peak
Project 882724 Project 882724
Mode 31 Mode 31
Setting 1135 Setting 135
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Condition AVG_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition AVG_54 3m HORN_9120D_1328 HORIZONTAL
AV + RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
g . Detector :Peak Detector Peak
Project 1882724 Project 882724
Mode 231 Mode 31
Setting 1135 Setting 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Left b I an k

Detector Peak
Project 882724
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Setting ‘135
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FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

Vertical

Fundamental
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site 03CHIZ-HY site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Pe ak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Deector Peak Detector Peak
Project 882724 Project 882724
Mode 31 Mode 31
Setting 1135 Setting 135
) dBovim) Date 2018.00.08 J o) Dater2018.00.08
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1o 1
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requency (o Freavency (W)
Site 03CHI12-HY Site 03CH12-HY
Condition AVG_BE_54 3m HORN_9120D_1328 VERTICAL Condition AVG_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
g . Detector :Peak Detector Peak
Project 1882724 Project 882724
Mode 231 Mode 31
Setting 1135 Setting 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

Vertical
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Peak

1 9Buvim)

Date: 2018.09.08
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Left blank
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Setting 135
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J
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Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
cAve st ey oz, g v
Avg. Left blank
Project 1882724
Mode 131
Setting 1135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No.

: FR882724C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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802.11b CHO1 2412MHz
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Vertical

Peak

Avg.

Date: 2018.0908

PEAK 74

0. 6000. 8000, 10001

0. 12000, 14000, 1600.
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8000, 20000, 2200,

Date: 2018-09.08
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0. 12000 14000, 16000 18
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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802.11b CHO6 2437MHz
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Vertical

Peak
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Site 03CHI2-HY
Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Detector Peak

Project :882724

Mode i14

Setting :185

A @Buvim) Date: 2018.09.07
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4000 6000, 8000 10000, 12000, 14000 16000 18000, 20000, 22000 25000
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal Vertical

Peak

Avg.
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Frequency (WHz) Frequency (MHa)
Site 03CHI2-HY Site 03CHI2-HY
Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector Peak Detector Peak
Project :882724 Project 882724
Mode i16 Mode 16
Setting :18 Setting 18

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR882724C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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802.11g CHO1 2412MHz
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Vertical
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Avg.
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0. 6000, 8000 10000.
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

1 (dBuvim)

Dato: 2018.09.07
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AVG 54,

000

site
Condition
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Project
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Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz
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Vertical

Peak
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Detector Peak
Project :882724
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Setting i16
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Frequency (MHa)
Site 03CHI2-HY
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Detector Peak
Project 882724
Mode 21
Setting 16
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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TEL : 886-3-327-3456 Page Number : C64 of C232
FAX : 886-3-328-4978



seonron tas.  FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO6 2437MHz
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Vertical

Peak
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Detector Peak
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Mode 24
Setting 17

A 4BuVim) Date: 2018.09.07
130)
10
%)
pea 74|
7
VG 54
50 7 z
30
1o
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Detector Peak
Project 882724
Mode 2
Setting 7
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WIFI 802.11b (Band Edge @ 3m)
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ANT

802.11b CH10 2457MHz

Horizontal

Fundamental

Date: 20160905

P

PEAK BE 74

R s e |

440

2450, 260,

Date: 2018.09-06.

e e

PEAK 74

3170, D 3100, = o men  wen  Wen 0 Zioo  mon %06 2700 o
frequency (i) Freauency (itz)
site 03CHI2-HY site £03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector  :Peak
project 882724 Project :882724
Mode 35 Mode i35
Setting 185 Setting 1185
o Date: 2018.0005 ) gBovim) Date: 2018.00.06
130 120
1o 1
ey
-
o) // -/ a0
n / n
/ “\ avo._ee 54| \ G54
sl o~k o —
St —
T
[ N
2 2
1o 1o
o 3150 o 3170, Ti50. 3100, 3500 o oL wen  Web 10 Zioo  Ben 06 270 o
roquency (i) Freauency (iz
£03CHIZ-HY site £03CHIZ-HY
Condition  AV6_BE_54 3m HORN_91200_1328 HORIZONTAL Condition ¢ AVG_54 3m HORN_9120D_1328 HORIZONTAL
AV g + RBW:1000.000KHz VBW-0010KHzZ SWT:Auto + RBW:1000.000KHz VBW:0010KHzZ SWT:Auto
. Detector  :Peak Detector  :Peak
Project 1882724 Project 1882724
Mode i35 Mode i35
Setting 1185 Setting 1185

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C78 of C232



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH10 2457MHz

Vertical

Fundamental

Date: 20160905

Date: 2018.09-06.

oea g 74 | oeAc 74
7 / \ n
v ™ : W
) S0hn
2 20
1o 1o
o 3150, 60 3170, D 3100, = o men  wen  Wen 0 Zioo  mon %06 2700 o
frequency (i) Freauency (itz)
site 03CHI2-HY site £03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D,_1328 VERTICAL Condition PEAK_74 3m HORN_91200_1328 VERTICAL
Peak RBW:1000.000KHz VBW:3000000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector  :Peak
project 882724 Project :882724
Mode 35 Mode i35
Setting 185 Setting 1185
o Date: 2018.0005 ) gBovim) Date: 2018.00.06
130 120
1o 1
%
s s
7o / o
I
/’\/ /] avo_ee sal | G54
s/ . « | ——
5 B O B s
2 2
1o 1o
o 3150 o 3170, Ti50. 3100, 3500 o oL wen  Web 10 Zioo  Ben 06 270 o
roquency (i) Freauency (iz
£03CHIZ-HY site £03CHIZ-HY
Condition : AVG_BE_54 3m HORN_91200_1328 VERTICAL Condition ¢ AVG_54 3m HORN_91200_1328 VERTICAL
AV g + RBW:1000.000KHz VBW-0010KHzZ SWT:Auto + RBW:1000.000KHz VBW:0010KHzZ SWT:Auto
. Detector  :Peak Detector  :Peak
Project 1882724 Project 1882724
Mode i35 Mode i35
Setting 1185 Setting 1185

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C79 of C232



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

pp— Date: 20180810 e Date: 2018.08.10
130 130
o d 1
T~
s s
oea g 14 oeAc 74
7 A n
N e e et i | BTN e || .
50 bttt
2 20
1o 1o
A TG A6 TG TSR AT AT AT AT AT TR T TS TS TS T eSS e TS 3500 o oL wen  Wen 00 Zioo  mn 206 2700 0
reaquency (i) Freauency (itz)
site 03CHI2-HY site £03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector  :Peak
project 882724 Project 1882724
Mode 36 Mode 136
Setting 185 Setting 1185
o Date: 2018.00:10 ) gBovim) Date:2018.00:40
130 120
o 1
v
s s
7o o
aveee 34 54
P 50
. N
2 2
1o 1o
160 20632065 2067 UGB 24T 20 R TS T AR TS TS 550 o oL wen  Web 10 Zioo  Bn 206 2700 0
Frouency iz Freauency (iz
£03CHIZ-HY sit £03CHIZ-HY
Condition  AV6_BE_54 3m HORN_91200_1328 HORIZONTAL Condition ¢ AVG_54 3m HORN_9120D_1328 HORIZONTAL
AV + RBW:1000.000KHz VBW-0010KHzZ SWT:Auto + RBW:1000.000KHz VBW:0010KHzZ SWT:Auto
. Detector  :Peak Detector  :Peak
Project 1882724 Project 1882724
Mode 136 Mode 136
Setting 1185 Setting 1185

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C80 of C232



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

pp— Date: 20180810 e Date: 2018.08.10
130 130
o d "
a0 \\ a0
N
oea g 14 oeAc 74
7 n
JOV A
e e A
50 [ ——
2 20
1o 1o
A TG 465 26T TSR T AT AT AT AT T 72465 2497 2455 AT, 2800 o oL wen  Wen 00 Zioo  mn 206 2700 0
Freauency iz reauency Oz
site 03CHI2-HY site £03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D,_1328 VERTICAL Condition PEAK_74 3m HORN_91200_1328 VERTICAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector  :Peak
Project 882724 Project 1882724
Mode 36 Mode 136
Setting 185 Setting 1185
o Date: 20180040 ) gBovim) Date: 2018.08.10
120 120
1o 1
o
o) i\ ,\\ s
7o . o
\Vin i e b oot
50 Ny 50 ]
N N S B
2 2
1o 1o
160 20632065 2067 UGB 24T 20 R TS T AR TS TS 550 o oL wen  Web 10 Zioo  Bn 206 2700 0
Frouency iz roauoncy iz
£03CHIZ-HY sit £03CHIZ-HY
Condition : AVG_BE_54 3m HORN_91200_1328 VERTICAL Condition ¢ AVG_54 3m HORN_91200_1328 VERTICAL
AV g + RBW:1000.000KHz VBW-0010KHzZ SWT:Auto + RBW:1000.000KHz VBW:0010KHzZ SWT:Auto
. Detector  :Peak Detector  :Peak
Project 1882724 Project 1882724
Mode 136 Mode 136
Setting 1185 Setting 1185

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal
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site o3cHIZHY site o3cHIZ HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project 8sz724 Project aser24
Mode 37 Mode 37
Setting 105 Serting 165
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Condition + AV6_BE_54 3m HORN_9120D_1328 HORTZONTAL Condition : AV6_54 3m HORN_9120D_1328 HORTZONTAL
Av RBW:1000.000KHz VBW:L000kHZ SWT:Auto  RBW1000.000KHz VBW:1000KHz SWTiAuto
" Detector + Peal Detector :Peak
Project 882724 Project 882724
Mode 137 Mode 137
Setting 1165 Serting 1165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11g CHO1 2412MHz

Vertical
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site 03CHI2-HY site £03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D,_1328 VERTICAL Condition PEAK_74 3m HORN_91200_1328 VERTICAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector  :Peak
Project 882724 Project :882724
Mode 37 Mode 137
Setting 165 Setting 1165
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Condition : AVG_BE_54 3m HORN_91200_1328 VERTICAL Condition ¢ AVG_54 3m HORN_91200_1328 VERTICAL
AV + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
. Detector  :Peak Detector  :Peak
Project 1882724 Project 1882724
Mode i37 Mode 137
Setting 1165 Setting 1165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C83 of C232



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11g CHO2 2417MHz

Horizontal
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Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
Peak RBW:1000.000KHz VBW:3000000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector  :Peak
Project 882724 Project 1882724
Mode 38 Mode 138
Setting 165 Setting 1165
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£03CHIZ-HY site £03CHIZ-HY
Condition  AV6_BE_54 3m HORN_91200_1328 HORIZONTAL Condition ¢ AVG_54 3m HORN_9120D_1328 HORIZONTAL
AV g + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
. Detector  :Peak Detector  :Peak
Project 1882724 Project 1882724
Mode 138 Mode i3
Setting 1165 Setting 1165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Vertical
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Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condifion :PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector  :Peak
project 882724 Project 1882724
Mode 38 Mode 138
Setting 165 Setting 1165
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Condition + AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condifion  :AV6_54 3m HORN_9120D_1328 VERTICAL
AV g + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
. Detector  :Peak Detector  :Peak
Project -882720 Project 1882724
Mode 138 Mode i3
Setting 1165 Setting 1165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11g CHO6 2437MHz - L

Horizontal

Fundamental
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Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector  :Peak
project 882724 Project :882724
Mode 39 Mode 139
Setting 165 Setting 1165
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Condition  AV6_BE_54 3m HORN_91200_1328 HORIZONTAL Condition ¢ AVG_54 3m HORN_9120D_1328 HORIZONTAL
AV + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
. Detector  :Peak Detector  :Peak
Project 1882724 Project 1882724
Mode 139 Mode 139
Setting 1165 Setting 1165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Setting 165
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical
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site 03CHI2-HY site £03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D,_1328 VERTICAL Condition PEAK_74 3m HORN_91200_1328 VERTICAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector  :Peak
project 882724 Project :882724
Mode 39 Mode 139
Setting 165 Setting 1165
o Date: 2018.00:0 ) gBovim) Date:2018.00:40
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Condition : AVG_BE_54 3m HORN_91200_1328 VERTICAL Condition ¢ AVG_54 3m HORN_91200_1328 VERTICAL
AV + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
. Detector  :Peak Detector  :Peak
Project 1882724 Project 1882724
Mode 139 Mode 139
Setting 1165 Setting 1165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Setting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH10 2457MHz

Horizontal

Fundamental
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site 03CHI2-HY site £03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector  :Peak
project 882724 Project :882724
Mode a0 Mode 140
Setting 165 Setting 1165
o Date: 2018.00:10 ) gBovim) Date:2018.00:40
130 120
1o 1
o) f/ h‘\\ a0
o = o !
s T \
~ avo,se 54 A6 54
50| e 50| HE =
O B s S e
2 20
1o 1o
o 3150 o 3170, Ti50. 3100, 3500 o oL wen  Web 10 Zioo  Ben 06 270 o
roquency (i) Freauency (iz
£03CHIZ-HY site £03CHIZ-HY
Condition  AV6_BE_54 3m HORN_91200_1328 HORIZONTAL Condition ¢ AVG_54 3m HORN_9120D_1328 HORIZONTAL
AV g + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
. Detector  :Peak Detector  :Peak
Project 1882724 Project 1882724
Mode 140 Mode 140
Setting 1165 Setting 1165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C90 of C232



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH10 2457MHz

Vertical

Fundamental
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) Date: 2018.09-10
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frequency (i) Freauency (itz)
site 03CHI2-HY site £03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D,_1328 VERTICAL Condition PEAK_74 3m HORN_91200_1328 VERTICAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector  :Peak
Project 882724 Project :882724
Mode a0 Mode 140
Setting 165 Setting 1165
o Date: 2018.00:10 ) gBovim) Date: 2018.08.10
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£03CHIZ-HY site £03CHIZ-HY
Condition : AVG_BE_54 3m HORN_91200_1328 VERTICAL Condition ¢ AVG_54 3m HORN_91200_1328 VERTICAL
AV g + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
. Detector  :Peak Detector  :Peak
Project 1882724 Project 1882724
Mode 140 Mode 140
Setting 1165 Setting 1165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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site 03CHI2-HY site £03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector  :Peak
project 882724 Project 1882724
Mode a1 Mode a1
Setting 165 Setting 1165
o Date: 20180005 ) gBovim) Date:2018.00.05
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Frouency iz Freauency (iz
£03CHIZ-HY site £03CHIZ-HY
Condition  AV6_BE_54 3m HORN_91200_1328 HORIZONTAL Condition ¢ AVG_54 3m HORN_9120D_1328 HORIZONTAL
AV g + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
. Detector  :Peak Detector  :Peak
Project 1882724 Project 1882724
Mode (a1 Mode 1a1
Setting 1165 Setting 1165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental
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reaquency (i) Freauency (itz)
site 03CHI2-HY site £03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D,_1328 VERTICAL Condition PEAK_74 3m HORN_91200_1328 VERTICAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector  :Peak
project 882724 Project 1882724
Mode a1 Mode a1
Setting 165 Setting 1165
o Date: 20180005 ) gBovim) Date:2018.00.05
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Frouency iz Freauency (iz
£03CHIZ-HY site £03CHIZ-HY
Condition : AVG_BE_54 3m HORN_91200_1328 VERTICAL Condition ¢ AVG_54 3m HORN_91200_1328 VERTICAL
AV g + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
. Detector  :Peak Detector  :Peak
Project 1882724 Project 1882724
Mode (a1 Mode 1a1
Setting 1165 Setting 1165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR882724C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)
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Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1328 HORIZONTAL
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR882724C
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site 03CHI2-HY site £03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D,_1328 VERTICAL Condition PEAK_74 3m HORN_91200_1328 VERTICAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector  :Peak
project 882724 Project :882724
Mode a2 Mode 142
Setting 165 Setting 1165
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Condition : AVG_BE_54 3m HORN_91200_1328 VERTICAL Condition ¢ AVG_54 3m HORN_91200_1328 VERTICAL
AV + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
. Detector  :Peak Detector  :Peak
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